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30,000 MHz 763,000 MHz 100,000 kHz 633.50700 MHz -68.04 dBm -55,04 dB
806.000 MHz 1.000 GHz 100.000 kHz 047.30685 MHz -67.16 dBm -54.16 dB
1.000 GHz 3.000 GHz 1.000 MHz 1.56511 GHz -34.81 dBm -21.81 dB
3.000 GHz 8.000 GHz 1.000 MHz 6.90686 GHz -52.46 dBm -39.46 dB
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LTE Band 13/ 10MHz
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30.000 MHz 763,000 MHz 100,000 kHz £30.94278 MHz ~67.87 dBm -54.87 dB
806.000 MHz 1.000 GHz 100.000 kHz 937.02999 MHz -67.03 dBm -54.03 dB
1.000 GHz 3.000 GHz 1.000 MHz 1.55561 GHz -34.09 dBm -21.09 dB
3,000 GHz 8.000 GHz 1.000 MHz 6,90336 GHz -52.57 dBm -39.57 dB
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Frequency Stability

Test Conditions LTE Band 13 (QPSK) / Middle Channel Limit
BW 10MHz Note 2.
Temperature Voltage

(°C) (Volt) Deviation Result
(ppm)
50 Normal Voltage 0.0025
40 Normal Voltage 0.0032
30 Normal Voltage 0.0058
20(Ref.) Normal Voltage 0.0000
10 Normal Voltage 0.0039
0 Normal Voltage 0.0022

-10 Normal Voltage 0.0017 PASS
-20 Normal Voltage 0.0011
-30 Normal Voltage 0.0026
20 Maximum Voltage 0.0062
20 Normal Voltage 0.0008
20 Battery End Point 0.0046

Note:

1. Normal Voltage =3.87 V. ; Battery End Point (BEP) =3.5V. ; Maximum Voltage =4.45 V.

2. Note: The frequency fundamental emissions stay within the authorized frequency block.
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LTE Band 25

Peak-to-Average Ratio

Mode
Mod.

LTE Ban
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Limit: 13dB
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PASS
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Trace 1 [ 21.30 dém | 27.38 dBm ©.08 db 2.90 d8 4.4 dB 5.33 B 5.74 d&
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26dB Bandwidth

Mode

LTE Band 25 : 26dB BW(MHz)
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of Level 25.40 dom  Offset 5.40 db = RBW 30 kHz o 5.40 dBm  Offset 5.40 0B @ RBW 30 khz
o Att 30dE SWT 63.2ps @ VBW 100kHz  Mode auto FFT e Att 30dE SWT 632ps @ VBW 100kHz  Mode auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 17k Max (@ 17k Mzx
- T mMi[1] 16.84 dBm) T . mMi[1]
20de T . 1.86007830 GHz 20d X R
10 dBar hel A 1 oY 26.00 dB| . ! £ S AL o
10748 Bw \ 1.306300000 MH 10 8 Bw \ »
Q factor 1439.2 Q factor \ 148
0 dam - 0 dBm
-10 7 - -10 -
o i . - ~
a0 d a0
-40 -40
50 d 50
60 -60
70 d 70
OF 1.80 GHz 1001 pts Span 2.8 MHz CF 1.88 GHz 1001 pts Span 2.8 MHz
Marker Marker
Type | Ref | Tre | X-valug | Y-value | Function | Function Result Type | Ref | Tre | X-valug Y-value | Function | Function Result |
M1 1 1.8800783 GH2 16.84 dBm dB d 1.3063 MHz M1 1.879800E GHz 16.62 dBm dB d 12671 MHz
T 1 1.8793455 GHz -9.28 dBm T} 26.00 d& 1 1 1.5793734 GHz -9.56 dBm nd@ 26.00 d&
T2 1 1.8806517 GH2 9.23 dBm Q factos 1439.2 T2 1 1.8806406 GHZ -9.41 dBm Q factos 1483.5
J GInn ve J (I e

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158
FCC ID : AARG4SKY

Page Number 1 A38 of A130



SPORTON LAB.

FCC RF Test Report

Report No. : FG372602A

LTE Band 25

Middle Channel / 3MHz / QPSK

Middle Channel / 3MHz / 16QAM

o [ml [ml
Ref Level 25.40 dom  Offset 5.40 db = RBW 100 khz Reflevel 25.40 dam  Offset 5.40 0@ & RBW 100 kHz
o At 30dE SWT 19 ps @ VBW 300kHz  Mode auto FFT e Att 30dE SWT  19ps @ VBW 300kHz  Mode auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 1Pk Max [0 35k Max
17.69 dBm| n ELE] 16.97 dBm|
20 dBm A — 1.88044360 GHz| 20 dem — X, . - 1.87973030 GHz|
o v 26.00 dB| P e M s AN 26.00 dB|
1o dem 7 3.009000000 MHZ] 10 dem. 7 B \ 3.015000000 M
Q factor 624.9| o ! Q factor \ 65
1
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OF 1.80 GHz 1001 pts Span 6.0 MHz CF 1.88 GHz 1001 pts Span 6.0 MHz
Marker Marker
Type | Ref | Tre | X-value | Y-value | Function | Function Result Type | Ref | Tre | X-value | Y-value | Function | Function Result |
M1 1 1.8804436 GHz 17.69 dB8m ndB down 3.009 MHz M1 1.8797303 GHz 16.97 dBm ndB down 3.015 MHz
T 1 1.8785015 GHz -8.04 dBm nd@ 26.00 d& 1 1 1.8784955 GHz -5.34 dBm nd@ 26.00 d&
T2 1 1.8815105 GHz -8.40 dBm Q factor 624.9 T2 1 1.8815105 GHZ -9.00 dBm Q factor 623.5
L )i J - L )i J -

LTE Band 25

Middle Channel / 5MHz / QPSK

Middle Channel / 5MHz / 16QAM

Ref Level 25.40 dom  Offset 5.40 db = RBW 100 khz Reflevel 25.40 dam  Offset 5.40 0@ & RBW 100 kHz
o Att 30dE SWT 15 ps @ VBW 300kHz Mode auto FFT e Att 30dE SWT  19ps @ VBW 300kHz  Mode auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 17k Max (@ 17k Mzx
ELE] 15.99 dBm| ELE] 15.80 dBm|
20 dsm ) 1.87958000 GHz| 20 dam 1.86167800 GHz|
e Y P Vi 26.00 dp) F e ek Lt (L1 2 26.00 dp)
10 dem B | +.825000000 MHZ 0 dam | B +.915000000 MHZ
Q factor \ 309.5] f Q factor \ 302.9|
LE! 1 o y
§ it
-10 d -10 d
- W e - N A R
2 ¥ TR I
20 df =30 di
-40 -40
50 df -0 d
&0 -60
=70 df =70 di
OF 1.80 GHz 1001 pts Span 10.0 MHz CF 1.88 GHz 1001 pts Span 10.0 MHz
Marker Marker
Type | Ref | Tre | X-value | Y-value | Function | Function Result Type | Ref | Tre | X-value | Y-value | Function | Function Result |
M1 1.87058 GH2 15.99 d8m ndB down 4,825 MHz M1 1 1.88167E GHz 15.88 dBm ndB down 4015 MHz
T 1 1.877602 GHz -0.93 dam nd2 26.00 d& 1 1 1.877562 GHz -10.08 dam nd2 26.00 d&
T2 1 1.982428 GHz -10.00 dBm Q factor 389.5 T2 1 1.882496 GHz -10.02 dBm Q factor 382.8
— ] = C X ] =

LTE Band 25

Middle Channel / 10MHz / QPSK

Middle Channel / 10MHz / 16QAM

pectrum o pectrum o
Ref Level 25.40 dam  Offset 5.40 db = RBW 300 khz Ref Level 25.40 dom  Offset 5.40 0B e RBW 300 knz
o Att 30dE SWT 12.6ps @ VBW 1MHz  Mode auto FFT o Att 30dE SWT 126ps @ VBW  1MHz  Mode auto FET
SGL Count 100/100 SGL Count 100/100
(@ 1Pk Max [0 17k Max
WL1] 19.57 dim| 1 WL1] 17.06 dbm|
20 dBm . ] - 1.8831370 GHz| 20 dem P . 1.8796600 GHz|
il It Wi 26.00 dB| P 26.00 dB|
10 dém Bu 9.770000000 MHZ| 10 dBm: 7 Bu \ 9.950000000 MHZ|
q factor 192.7| q factor 4 188.9|
ad 0d T
¥
-10d 10 di
i ” Ak - B 8 e
- v S ~ _— ]
20 df =30 di
-an a0
s0d -50 df
60 -60
7od 70 di
CF 1.88 GHz 1001 pts Span 20.0 MHz CF 1.88 GHz, 1001 pts Span 20.0 MHz
Marker Marker
Type | Ref | Tre | X-value | ¥-value |__Function__| Function Result | Type | Ref | Trc | X-value | Y-value |__Function__| Function Result |
1 1 1.883137 GHiz 12.57 dem ndB down 2,77 Mz ML 1 1.87966 Griz 17.06 dém ndB down 2,95 Mz
T 1 1.875145 GHz -6.73 d8m nds 26.00 d8 T1 1 1.875045 GHz -8.72 dm nds 26.00 d8
T2 1 1.984915 GHz -6.01 dam Q factor 192.7 T2 1 1.984995 GHz -3.13 dam Q factor 186.9
— ] = — ] =
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LTE Band 25

Middle Channel / 15MHz / QPSK

Middle Channel / 15MHz / 16QAM

pectrum s Spectrum s
Ref Level 25.40 dom  Offset 5.40 db = RBW 300 khz Reflevel 25.40 dam  Offset 5.40 0@ e RBW 300 kHz
o Att 30dE SWT 12.6ps @ VBW 1MHz Mode auto FFT e Att 30dE SWT 126ps @ VBW 1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 17k Max (@ 17k Mzx
MALL] g 17.2% b ELE] 15.57 dBm)|
20 dsm - ‘ 1.8847650 GHz] 20 dam 1.8862040 GHz|
1A e N A e A 26.00 dp) | B P 26.00 dp)
10 dbm T B \ 14.296000000 MHz 10 dem B \ 14.715000000 MHz
{ Q factor | 131.8) { Q factor \ 128.2|
od T 0 ]
] ~ / L
| 8 T 2
10 df B 10 di ';( v
A DN e J (T -
2050~ >
30 df -30 o
-40 -40
-0 d -Sod
601 -60
Fod 70 di
CF 1.88 GHz 1001 pts Span 30.0 MHz CF 1.68 GHz 1001 pts Span 30.0 MHz
Marker Marker
Type | Ref | Tre | X-value | Y-value | Function | Function Result Type | Ref | Tre | X-value | Y-value | Function | Function Result |
M1 1 1.884765 GH2 17.24 d8m ndB down 14,206 MHz M1 1 1.886204 GHz 15.57 dBm ndB down 14,715 MHz
TL 1 1.872897 GHz -8.55 dBm nd@ 26.00 d& T1 1 1.872687 GHz -10.47 dbm nd@ 26.00 d&
T2 1 1.887193 GHz -9.02 dBm Q factor 131.8 T2 1 1.887402 GHz -10.62 dBm Q factor 128.2
— ] - X ] -

LTE Band 25

Middle Channel / 20MHz / QPSK

Middle Channel / 20MHz / 16QAM

Spectrum 3 3
Ref Level 25.40 dom  Offset 5.40 db = RBW 300 khz ReflLevel 25.40 dam  Offset 5.40 0@ & RBW 300 khz
o Att 30dE SWT 18.5ps @ VBW 1MHz  Mode auto FFT e Att 30dE SWT 189ps @ VBW  1MHz  Mode auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 17k Max (@ 17k Mzx
N ELE] 15.57 dBm| ELE] 14.13 B
20 dsm 1.6763640 GHe] 20 dam T 1.6816380 GHe]
Adpr, Ar o] P LA AR AP, 26.00 db| N b Pl o] S i, 26.00 dB|
10 dém f Bu Y 19.061000000 MHz 10 dém: i B b 19.141000000 MHz
Q factor 9.4 | Q factor | 9.9
ad I 0 /
] / |
T 1
-10 ‘,‘ -10 di J \-
/ } Y
20 ek L e 2 o i v
2048 T RN, v 7 e
-30 df =30 di
-an a0
-0 d -Sod
60 -60
70 d 70
OF 1.80 GHz 1001 pts Span 40.0 MHz CF 1.88 GHz 1001 pts Span 40.0 MHz
Marker Marker
Type | Ref | Tre | X-value | Y-value | Function | Function Result | Type | Ref | Tre | X-value | Y-value | Function | Function Result |
M1 1 1.876364 GH2 15.57 dBm ndB down 19.061 MHz M1 1 1.88163E GHz 14.13 d8m ndB down 19,141 MHz
T 1 1.87040 GHz -10.16 dam nd2 26.00 d& 1 1 1.87020 GHz -12.02 dam nd2 26.00 d&
T2 1 1.88955 GHz -10.17 dBm Q factor 98.4 T2 1 1.989431 GHz -12.08 dBm Q factor 9.3
L )i J - L )i J -
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Occupied Bandwidth

Mode
BW

LTE Band 25 : 99%0BW(MHz)
1.4AMHz

Mod. QPSK 16QAM
Middle CH 1.10 1.09

BW

3MHz

Mod. QPSK 16QAM
Middle CH 2.73 2.72

BW

5MHz

Mod. QPSK 16QAM
Middle CH 4.49

BW

4.49

10MHz

Mod. QPSK 16QAM
Middle CH 8.99 9.05

BW

15MHz
Mod. QPSK 16QAM

Middle CH 13.46 13.49
BW

20MHz

Mod. QPSK 16QAM
Middle CH 17.94 17.98

t = i
yectrum T rum =
of Level 26.40 dom  Offset 5.40 dB @ RBW 30 khz 5.40 dam  Offsat 5.40 0B = RBW 30 khz
o At 30dE SWT 63.2ps @ VBW 100kHz  Mode auto FFT o Att 30dE SWT 63.2ps @ VBW 100kH:  Mode auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 1Pk Max [0 35k Max
o0 d8 T vl mMi[1] 17.28 dBm . T . MI[1] 16.64 dBm
20d8 — . N 1.87999440 GHz 20 da x 1.87080080 GHz
N P Y P PN g e AL Des03497 4 L VS LRV ST P,T 93706294 M
10 d8m—rt- . :Ela 1.09650; H 10 dBm—1 i d ) deat, 2 1.093706294 MH
/ 1 ‘\.
0 dam : - 0 dBm
-10 df -10 di
A0d 20 dBi
a0 d 30 d
_an -40
50 d 50
&0 -60
70 d 70 d
OF 1.80 GHz 1001 pts Span 2.8 MHz CF 1.88 GHz 1001 pts Span 2.8 MHz
Marker Marker
Type | Ref | Tre | X-valug | Y-value | Function | Function Result | Type | Ref | Tre | X-valug | Y-value | Function | Function Result |
M1 1 1.8700044 GHz 17.28 dém M1 1.879800E GHz 16.64 dBm
T 1 1.897944515 GHz 8.90 dam Occ Bw 1.096503487 MHz 1 1 1.87945455 GHz 3.10 dr Occ Bw 1.093706254 MHz
T2 1 188054266 GHZ 9.68 darm T2 1 188054825 GHz 8.13 dam
GInn ve (I e
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LTE Band 25

Middle Channel / 3MHz / QPSK

Middle Channel / 3MHz / 16QAM

pectrum o o
Ref Level 25.40 dom  Offset 5.40 db = RBW 100 khz Reflevel 25.40 dam  Offset 5.40 0@ & RBW 100 kHz
o Att 30dE SWT 15 ps @ VBW 300kHz Mode auto FFT e Att 30dE SWT  19ps @ VBW 300kHz  Mode auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 17k Max (@ 17k Mzx
ML) 17.0% dim| ] ELE] 17.43 B
20 dam S RPN [P G S 1.88069530 GHz 20 dem NN PR 1.87947250 GH|
[ < Occ By i 2.727272727 MHz] a AT T B Ty 2.715284715 MHz|
10 dBm- 7 . 10 dem. 7
4 \
0 / . o /
/ \ /
10 -10 di
il R R A~y e -~
2 " o A s
20 df =30 di
-40 -40
-0 d -Sod
60 -60
70 d 70
OF 1.80 GHz 1001 pts Span 6.0 MHz CF 1.88 GHz 1001 pts Span 6.0 MHz
Marker Marker
Type | Ref | Tre | X-value | Y-value | Function | Function Result | Type | Ref | Tre | X-value | Y-value | Function | Function Result |
M1 1 1.8806953 GH2 17.94 dBm M1 1 1.8794725 GHz 17.43 dBm
T 1 1.97864535 GHz 11.73 dBm Oce Bw 2.727272727 MHz 1 1 1.87863936 GHz 11.05 dBm Occ Bw 2.715284715 MHz
T2 1 188137263 GHz 10.79 dam T2 1 188135465 GHZ 11.14 dam
L )i J L )i J i e

Middle Channel / 5MHz / QPSK

Middle Channel / 5MHz / 16QAM

Spectrum
Ref Level 25.40 dom  Offset 5.40 db = RBW 100 khz Reflevel 25.40 dam  Offset 5.40 0@ & RBW 100 kHz
o At 30dE SWT 19 ps @ VBW 300kHz  Mode auto FFT o Att 30dE SWT  19ps @ VBW 300 kHz  Mode auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 1Pk Max [0 35k Max
- ELE] 16.95 dBm| Y] 15.+ dBm|
20 dsm o . 1.87992000 GHe] 20 dam ';‘ . 1.86153900 GHe]
P T S B +.485514486 MH Dy T R AT) sy - L v +.485514486 MH
10 dem ; E 10 dem o/ e O J‘: 4
o | 2 L
/ 1
-10 d -10 d
N Sk - A\ N, r-
e vl Vo ! /!
- 20 <
0o 20 dem ey oy
-30 df =30 di
-an a0
50 df -0 d
&0 -60
od 70 de
OF 1.80 GHz 1001 pts Span 10.0 MHz CF 1.88 GHz 1001 pts Span 10.0 MHz
Marker Marker
Type | Ref | Tre | X-value | Y-value | Function | Function Result | Type | Ref | Tre | X-value | Y-value | Function | Function Result |
M1 1 1.87002 GH2 16.95 dBm M1 1 1.881330 GHz 15.34 d8m
T 1 1.8777623 GHz 10.57 dam Occ Bw 4.4B5514486 MH2 1 1 1.8777722 GHz 10.40 dBm Occ Bw 4.4B5514486 MH2
T2 1 1.9822478 GHz 10.02 dBm T2 1 1.8822577 GHz 10.95 dBm
L )i J L )i J -

Middle Channel / 10MHz / QPSK

Middle Channel / 10MHz / 16QAM

pectrum o o
Ref Level 25.40 dom  Offset 5.40 db = RBW 300 khz Reflevel 25.40 dam  Offset 5.40 0@ e RBW 300 kHz
o Att 30dE SWT 12.6ps @ VBW 1MHz Mode auto FFT e Att 30dE SWT 126ps @ VBW  1MHz  Mode auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 17k Max (@ 17k Mzx
o a ELE] 18.80 dBm| o 16.73 B
20 dsm P SERFENLY (R U 1.8776620 GHz| 20 dsm ~ 1.8842760 GHz|
- N 0ceC BW h 8.991008991 MHz| I e A 9.050949051 MHz|
10 dBm f " 10 dém 7
/ \ f
\ /
» / | di
o 7 T 0 f
I} !
10 d -10d 3
e aal™ eV e P
B b ) e ! R
s " 204 . N \
-30 df =30 di
-40 -40
50 df -0 d
60 -60
70 d 70
OF 1.80 GHz 1001 pts Span 20.0 MHz CF 1.88 GHz 1001 pts Span 20.0 MHz
Marker Marker
Type | Ref | Tre | X-value | ¥-value |__Function__| Function Result | Type | Ref | Trc | X-value | Y-value |__Function__| Function Result |
ML 1 1.877662 GHz 18.60 dBm M1 1 1.884276 GHz 16.73 dBm
T 1 1.8755245 GHz 11.43 dam oce Bw £.001008991 MHz T 1 1.8755045 GHz 9.34 dam oce Bw 0.050940051 MHz
T2 1 1.8845155 GHz 11.53 dBm T2 1 1.9845554 GHz 3.91 dam
L )i J L )i J i e
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LTE Band 25

Middle Channel / 15MHz / QPSK

Middle Channel / 15MHz / 16QAM

pectrum . Spectrum .
Ref Level 25.40 dam  Offset 5.40 db = RBW 300 khz Ref Level 25.40 dom  Offset 5.40 0B e RBW 300 knz
o Att 30dE SWT 12.6ps @ VBW 1MHz  Mode auto FET S 30dE SWT 126ps @ VBW 1MHz  Mode auto FET
SGL Count 100/100 SGL Count 100/100
(@ 1Pk Max [0 17k Max
WL1] 16.39 dim| M1 1543 dbm|
. 1
20 dsm o ] ¥ . . 1.8790710 GHz| 20 dam Y ) 1.8832670 GHz|
Al LTy P A o T e 13.456543457 MHZ] T I oY A e 13.486513487 MHZ]
10 dem: E 10 dem:
\ |
0d A od i
1 { \
10 it -10 d | .
N, Y fm I Yook
Y e i A AT
20 ¥ 7 20 B =T
30 d -30 df
40 -40
s0d -50 df
60 -60
7od 70 di
CF 1.88 GHz 1001 pts Span 30.0 MHz CF 1.88 GHz, 1001 pts Span 30.0 MHz
Marker Marker
Type | Ref | Tre | X-value | Y-value | Function | Function Result | Type | Ref | Tre | X-value | Y-value | Function | Function Result |
M1 1 1.879071 GH2 16.39 dBm M1 1 1.883267 GHz 15.43 dBm
TL 1 1.8732667 GHz 11.02 d&m Occ Bw 13.456543457 MHz 1 1 1.8732567 GHz 3.57 dam Occ Bw 13.486513487 MHz
Tz 1 18857433 GHz 11.48 dam T2 1 18857433 GHz 9.53 dam
L )i J L )i J -

Middle Channel / 20MHz / QPSK

Middle Channel / 20MHz / 16QAM

Spectrum 3 E 3
Ref Level 25.40 dom  Offset 5.40 db = RBW 300 khz ReflLevel 25.40 dam  Offset 5.40 0@ & RBW 300 khz
o At 30dE SWT 18.9ps @ VBW 1MHz Mode auto FFT e Att 30dE SWT 189ps @ VBW  1MHz  Mode auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 1Pk Max [0 35k Max
o a 16.16 dBm| o EHE 14.60 dBm|
20 dsm T 1.6842360 GHz| 20 dam _ﬁ . 1.6844760 GHz|
T b e 17.942057942 MH 1 n L P LN 17.982017982 MH
10 dBm: : i g 10 dBm P = Bty :
|
. | o / |
] / [
-10df + -10d + .
/ / \
. N ) r 2 LN
|26, demet A jea\‘_,,‘_,w,\ v v
-30 df =30 di
40 -40
50 df -0 d
60 -60
70 d 70
OF 1.80 GHz 1001 pts Span 40.0 MHz CF 1.88 GHz 1001 pts Span 40.0 MHz
Marker Marker
Type | Ref | Tre | X-value | Y-value | Function | Function Result | Type | Ref | Tre | X-value | Y-value | Function | Function Result |
M1 1 1.884236 GH2 16.18 dBm M1 1 1.884476 GHz 14.60 dBm
T 1 1.871048 GHz 11.05 dam Occ Bw 17.042057942 MHz 1 1 1.871000 GHz 8.08 dam Occ Bw 17.082017932 MHz
T2 1 1.988991 GHz 10.73 dBm T2 1 1.888991 GHz 10.49 dBm
L )i J - L )i J -

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158
FCC ID : AARG4SKY

Page Number : A43 of A130




SPORTON LAB.

FCC RF Test Report Report No. : FG372602A

Conducted Band Edge

LTE Band 25/ 1.4MHz / QPSK

Lowest Band Edge / 1RB

Highest Band Edge / 1RB

Spectru ué.‘ Spectrum m
Ref Level 25.40 dBm  Offset G 40 dB Mode Auto Sweep Ref Level 25.40 dbm  Offset 5.40 dB Mode Auto Swesp
SGL Count 100/100 SGL Count 1004100
@1 AvgPwr @1 AvgPwr
Limit ¢theck PABS N _Sgléﬁiwnbl’liﬁi:g-ﬂb_
20 dB\e —$PURIOUS [ INE_ABS PAES 7 \ Bihe FUTI? 18 _JINE_ABE_|
10 dBm /{ ,‘ 10 d8 l ‘
0 dBm ‘l 0 dBm t |
-10 dém -10 dBm /
| SPURIOUS_LINE_ABS_ l /
-20 dém v -20 dB '.
I
-30 dem / /,J /‘\ 30 o) “\\
A NALN
{ dBin—y )
B s f [ T
-50 dem ~— = wl | [*40 den Lot )
PRI B I
60 dem 60dB
70 dBm -70 dBm
Start 1.84 GHz 3003 pts Stop 1.852 GHz Start 1.913 GHz 6003 pts Stop 1.925 GHz
purious Emissions Spurious Emissions
__Rangelow | Rangeup | RBW | Freguency | _Powerabs | Rangelow | Rangeup | RBW | Frequency | pPoweraAbs | ALimit
1.840 GHz 1.849 GHz 1.000 MHz 184899 GHz -22.78 dBm 1.913 GHz 1,915 GHz 100,000 kHz 1.91473 GHz 21.57 dém -8.43 dB
1.845 GHz 1.850 GHz 20.000 kHz 1.85000 GHz -22.82 dBm 1.915 GHz 1.916 GHz 20,000 kHz 1.91500 GHz -21.66 dBm -8.66 dB
1.850 GHz 1.852 GHz 100.000 kHz 1.85024 GHz 22.00 dBm 1,916 GHz 1,925 GHz 1.000 MHz 1.91602 GHz -24,44 dBm -11.44 dB
] J )i ]
L JL J

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

ectrum =] spectrum
Ref Level 25.40 dBm  Offset 5.40 dB Mode Auto Sweep Ref Level 25.40 dBm  Offset 540 dB Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvaPwr @1 AvgPwr
Limit (theck PASS L SPURIRHE OHBEKABS_ PABS
20 dBfe _FPURIOUS | INE_ABS FASS BINe $Purtops [ InE_ABS | PABS
10 dem / "\ 10de
1| )
0 dem j L\ 0 demf i
-10 dBm } 4
| SPURIOUS_LINE_ABS_ i \1
-20 dem L*“ \
-30 dBm -30 dB ‘\
-0 dem ww"’\h -40 dém 8 =
el %M
P s
50 dBm e 50 der =
W P T .
-0 dBm 60 dB
-70 dBm -70 dém
Start 1.84 GHz 3003 pts Stop 1.852 GHz Start 1.913 GHz 6003 pts Stop 1.925 GHz
purious Emissions Spurious Emissions
Rangelow | Rangeup | RBW | Frequency | Ppowerabs | ALimit Rangelow | Rangeup | RBW | Frequency |  Powerabs | ALimit
1.840 GHz 1.849 GHz 1.000 MHz 1.84896 GHz ~19.13 dBm -6.13 dB 1.913 GHz 1,915 GHz 100.000 kHz 1.91384 GHz 13.74 dém -16.26 dB
1.849 GHz 1.850 GHz 20.000 kHz 1.85000 GHz -23.84 dBm -10.84 dB 1.915 GHz 1.916 GHz 20,000 kHz 1.91502 GHz -23.45 dBm -10.45 dB
1,850 GHz 1.852 GHz 100,000 kHz 185047 GHz 14.08 dBm -15.92 dB 1016 GHz 1025 GHs 1,000 MH= 101604 cHe 10,06 dBm 6,06 dB
g S— —
| o ( )| ] -
Date: 2 UL.2023 16 Date: 28
Sporton International Inc. (Kunshan) Page Number 1 Ad4 of A130

TEL : +86-512-57900158
FCC ID : AARG4ASKY




SPORTON LAB.

FCC RF Test Report

Report No. : FG372602A

LTE Band 25/ 1.4MHz / 16QAM

Lowest Band Edge /1 RB

Highest Band Edge /1 RB

spectrum ué.‘ Spectrum
Ref Level 25.40 dBm  Offset 5,40 d2 Mode Auto Swesp Ref Level 25.40 dBm  Offset 5.40 d& Mode Auto Swesp
SGL Count 100/100 SGL Count 1007100
@1 AvgPwr @1 AvgPwr
Limit ¢theck PABS - _bOFUﬁiwnbl’liﬂuk.F-ﬂb_
20 dB\e —$PURIOUS [ INE_ABS PAES / \ Bihe FuTr\f 18 _JINE_ABE_|
10 dem 1‘ 10 d8 |
od [ - 0 dBm r k
dBm [ 1 —
-10 dBm l -10 deém f
| SPURIOUS_LINE_ABS_ I h l
-20 dém 3 20 de
i
-30 dBm - )‘j A\ a0 ,mf\ \\ _\
-40 dBm = j‘ l’m’/ -40 dBm—y ,A ol
T \ﬂ\ e
p— -
50 dBm S BN S ‘ v 0 dem
sk L B R ]
50 dem 60dB
-70 dBm -70 dem
Start 1.84 GHz 3003 pts Stop 1.852 GHz Start 1.913 GHz 6003 pts Stop 1.925 GHz
purious Emissions Spurious Emissions
__Rangelow | Rangeup | RBW | Freguency | _Powerabs | ALimit Rangelow | Rangeup | RBW | Frequency | pPoweraAbs | ALimit
1.840 GHz 1.849 GHz 1.000 MHz 1.84898 GHz -24.47 dBm -11.47 d8 1.913 GHz 1,915 GHz 100,000 kHz 1.91475 GHz 20.93 dém -a.07 dB
1.849 GHz 1.850 GHz 20.000 kHz 185000 GHz “21.76 dBm -8.78 dB 1,915 GHz 1,516 GHz 20,000 kHz 1.91500 GHz -22,45 dém -9.45 dB
1,850 GHz 1,852 GHz 100,000 kHz 185027 GHz 20.88 dBm -9.12 dB 1016 aHe 1955 oHe 1,000 MH= 101604 cHe 25,38 dBm 1238 B
i - = - S —
28.JUL.2023 15:09: Date: 28

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

Spectru

Ref Level 25.40 dBm  Offset 540 dB

SGL Count 100/100

Mode Auto Sweep

Spectrum

Ref Level 25.40 dBm
SGL Count 100/100

Offset 5.40 d& Mode Auto Sweep

@1 AvgPwr @1 fvgPwr

Limit ¢heck PABS ,:A-Urrfim»hltiﬁi:kéaa, PAES
20 dBfe _FPURIOUS | INE_ABS FASS 20 Bl FPuRTO(S | TNE_ABS | PABS
10 dBm f L Lt 10 dptepee "\
0 dBm ! \ odem

T T

-10 dBm I ! 10 debn. L
| SPURIOUS_LINE_ABS_ f [\L J \

-20 dém ‘l ‘\r\ ;ﬁ,_
-30 dem a0 de K\
-40 dBm “WM / -40d !
T dem
R N s
50 dem = —t 50 der imt
PR R—— s T
-60 dBm 60dB
-70 dBm -70 dBm
Start 1.84 GHz 3003 pts Stop 1.852 GHz Start 1.913 GHz 6003 pts Stop 1.925 GHz
purious Emissions Spurious Emissions
Rangelow | Rangeup | RBW | Frequency | Ppowerabs | ALimit Rangelow | Rangeup | RBW | Frequency |  Powerabs | ALimit
1.840 GHz 1.849 GHz 1.000 MHz 1.84899 GHz -18.92 dBm -6.92 dB 1,913 GHz 1,915 GHz 100,000 kHz 1.91382 GHz 12,85 dBm -17.15 dB
1.849 GHz 1.850 GHz 20.000 kHz 1.85000 GHz -25.76 dBm -12.78 dB 1.915 GHz 1,916 GHz 20.000 kHz 1.91500 GHz -24.36 dém -11.36 dB
1.850 GHz 1.852 GHz 100.000 kHz 1.85085 GHz 13.27 dBm -16.73 dB 1016 GHz 1025 GHs 1,000 MHz 191601 GHs 2143 dBm 543
1 J ] i v
L JL J
Date: 28.JUL.2023 15:12:17
Sporton International Inc. (Kunshan) Page Number 1 A45 of A130

TEL : +86-512-57900158
FCC ID : AARG4ASKY



SPORTON LAB.

FCC RF Test Report

Report No. : FG372602A

LTE Band 25/ 3MHz / QPSK

Lowest Band Edge / 1RB

Highest Band Edge /1 RB

spectrum

Ref Level 25.40 dBm
SGL Count 100/100

Offset 5.40 di Mode Auto Sweep

Spectrum

Ref Level 25.40 dBm
SGL Count 100/100

Offset 5.40 d& Mode Auto Sweep

@1 AvgPwr @1 AvgPwr
Limit ®heck PAES A S PURIPHE CHBEKABS_
20 dB\e —$PURIOUS [ INE_ABS PAES R Bihe Fumous_\u\t_ms_
10 dBm / 1008 l
0 dém ] H 0 dBm \
-10 dBm - -10 dem:
| SPURIOUS_LINE_ABS_ l L / I
20 derm / \ -20d8
1 N il [
i A I A A Vi
-40 dBm W,J w‘ t 40 dBm U
g JERAWL| AR ke
-50 dBm e = g -50 e
AR U N
-60 dBm 60 dB
-70 dBm -70 dem
Start 1.84 GHz 3003 pts Stop 1.853 GHz Start 1.912 GHz 6003 pts Stop 1.925 GHz
purious Emissions Spurious Emissions
Rangelow | Rangeup | RBW | Frequency | Powerabs |  alimit Rangelow | Rangeup | RBW | Frequency | PowerAbs |  Alimit |
1.840 GHz 1.849 GHz 1.000 MHz 1,84861 GHz -29.65 dBm -16.65 dB 1,912 GHz 1,915 GHz 100,000 kHz 1.91475 GHz 21,41 dém -8.59 dB
1.849 GHz 1.850 GHz 30.000 kHz 1.85000 GHz -18.16 dBm -5.16 dB 1.915 GHz 1.016 GHz 30,000 kHz 1.91500 GHz -19.48 dBm -6.48 dB
1.850 GHz 1.853 GHz 100.000 kHz 1,85025 GHz 22.23 dBm -7.77 dB 1016 GHz 1,925 GHz 1,000 MHz 1.91616 GHz -32.18 dBm -19.16 dB
i : - - —
L JL J L
28.JUL.2023 Date: 28

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

Spectru Spectrum ¥ m
Ref Level 25.40 dBm  Offset 5.40 dB Mode Auto Sweep Ref Level 25.40 dBm  Offset 540 dB Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvaPwr @1 AvgPwr
Limit (theck PASS L SPURIRHE OHBIEKABS_ PABS
20 dBfe _FPURIOUS | INE_ABS FASS 20 Bl FPURTOUS [ TNE_ABS | PABS
10 dem 10
N\
- [! 1 cen wl
-10 dam 10 dem ;
| SPURIOUS_LINE_ABS_ r
20 dem ,ﬂ““"wmi ‘MJ 20 de \
-30 dem M -30 dB
i
40 doy L d
-40 dém T -40 dem -
P \w—\
— 50 der —
-0 dBm 60 dB
70 dgm -70 dem
Start 1.84 GHz 3003 pts Stop 1.853 GHz Start 1.912 GHz 6003 pts Stop 1.925 GHz
purious Emissions Spurious Emissions
Rangelow | Rangeup | RBW | Frequency | Ppowerabs | ALimit Rangelow | Rangeup | RBW | Frequency |  Powerabs | ALimit
1.840 GHz 1.849 GHz 1.000 MHz 1.84898 GHz ~14.31 dBm -1.31dB 1.912 GHz 1,915 GHz 100.000 kHz 1.91256 GHz 9.77 dém -20.23 dB
1.849 GHz 1.850 GHz 30.000 kHz 1.85000 GHz -25.03 dBm -12.03 dB 1.915 GHz 1.916 GHz 30.000 kHz 1.91500 GHz -24.19 dBm -11.19 dB
1,850 GHz 1.853 GHz 100,000 kHz 185172 GHz 10,50 dBm -19.50 dB 1016 GHz 1025 GHs 1,000 MH= 101800 cHe 14,11 dBm Ci11de
1 J ] i '
L JL J
Date: 2 UL.2023 5:25:1 17

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158
FCC ID : AARG4SKY

Page Number : A46 of A130



SPORTON LAB.

FCC RF Test Report

Report No. : FG372602A

LTE Band 25/ 3MHz / 16QAM

Lowest Band Edge /1 RB

Highest Band Edge /1 RB

spectrum

Ref Level 25.40 dbm
SGL Count 100/100
@1 AvgPwr

Offset 5.40 di Mode Auto Sweep

Spectrum

Ref Level 25.40 dBm
SGL Count 100/100

Offset 5.40 d& Mode Auto Sweep

@1 AvgPwr

28.JUL.2023 15:

Limit ¢heck PABS N _bOFUﬁiwnbl’liﬂuk.F-ﬂb_
20 dBfe _FPURIOUS | INE_ABS FASS ] Bie - Fumous_p\\t_ms_
10 dBm fl 10 d8 I
0 dBm ]' 0 dBm \
-10 dBm \ -10 deém :
| SPURIOUS_LINE_ABS_ l ! f I
-20 dém f LI 20 de
v i
-30 dem 1 4B I
LN VAR =N
-
-40 dBm: \)f s A 40 dBm J ’MN "M\
- U N -

50 dem el / s -5D\‘€..\.-,—-/ WWM‘%
s P S 7 A s i
50 dem 60 dB
70 dBm 70 dem
Start 1.84 GHz 3003 pts Stop 1.853 GHz Start 1.912 GHz 6003 pts Stop 1.925 GHz
purious Emissions Spurious Emissions
__Rangelow | Rangeup | RBW | Freguency | _Powerabs | ALimit Rangelow | Rangeup | RBW | Frequency | pPoweraAbs | ALimit

1.840 GHz 1.849 GHz 1.000 MHz 184807 GHz -30.34 dim -17.34 dB 1.912 GHz 1,915 GHz 100,000 kHz 1.91472 GHz 20.67 dém -8.33 dB

1.849 GHz 1.850 GHz 30.000 kHz 185000 GHz -15.25 dbm -6.25 dB 1,915 GHz 1,516 GHz 30,000 kHz 1.51500 GHz -19,68 dém -6.68 dB

1,850 GHz 1,853 GHz 100,000 kHz 185024 GHz 21.16 dBm -8.84 dB 1016 aHe 1955 oHe 1,000 MH= 101700 cHe 32,71 dBm 1071 dB

1 ‘ J1 ] ]
L JL J

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

Spectru

Ref Level 25.40 dBm  Offset 540 dB

SGL Count 100/100

Mode Auto Sweep

Spectrum

Ref Level 25.40 dBm
SGL Count 100/100

Offset 5.40 d& Mode Auto Sweep

@1 AvgPwr @1 fvgPwr

Limit ¢heck PASS ,ggléﬁim»hltiﬁi:wab, PABS
20 dBfe _FPURIOUS | INE_ABS FASS BINe $Purtous [ 1nE_ABS | PABS
10 dBm
0 dem
-10 dem H
| SPURIOUS_LINE_ABS_ l
-20 dém ia -20 dB

i
T
-30 dem o 30 dB
e M M 40 dem:
-50 dBm = -50 dBrv
Rl ro

-60 dam 60 dB
70 dgm -70 dem

Start 1.84 GHz 3003 pts Stop 1.853 GHz Start 1.912 GHz 6003 pts Stop 1.925 GHz
purious Emissions Spurious Emissions
Rangelow | Rangeup | RBW | Frequency | Ppowerabs | ALimit Rangelow | Rangeup | RBW | Frequency |  Powerabs | ALimit
1.840 GHz 1.849 GHz 1.000 MHz 1.84800 GHz -16.94 dBm -3.94 dB 1,912 GHz 1,915 GHz 100,000 kHz 1.91235 GHz 8,73 dBm -21.27 dB
1.849 GHz 1.850 GHz 30.000 kHz 1.85000 GHz -26.82 dBrm -13.82 dB 1.915 GHz 1,916 GHz 30,000 kHz 1.91500 GHz ~26.36 dBm ~13.36 dB
1.850 GHz 1.853 GHz 100.000 kHz 1.85217 GHz 9.30 dBm -20.61 dB 1016 GHz 1,995 GHz 1,000 MHz 1.91605 GHz 215,92 dBm 2,02 dB
i T ) ~ v
L JL J

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158
FCC ID : AARG4SKY

Page Number : A47 of A130




SPORTON LAB.

FCC RF Test Report

Report No. : FG372602A

LTE Band 25/ 5MHz / QPSK

Lowest Band Edge /1 RB

Highest Band Edge /1 RB

spectrum

Spectrum

Ref Level 25.40 dBm Offset 540 dB

SGL Count 100/100

Mode Auto Sweep

Ref Level 25.40 dBm
SGL Count 100/100

Off:

set 540 d& Mode Auto Sweep

@1 AvoPwr @1 AvgPwr
Limit ¢heck PASS n S PURIPHE CHBEKABS_
20 dB\e —$PURIOUS [ INE_ABS PAES / T 0 BBz _frurious_JINE_ABE_[ \[
10 dem T 10 d8 ‘
0 dBm | 0 dBm \
-10 dém -10 dBm Y
| SPURIOUS_LINE_ABS_ ‘L ; 1
-20 dém 1 20ds j
A ponll \
e FEEYRN \
40 dam 3 oL AN dBm e
S| L RS udiN
-50 dgm e S e 150 M -
Lot ke T
60 dem 60dB
-70 dBm -70 dBm
Start 1.84 GHz 3003 pts Stop 1.855 GHz Start 1.91 GHz 6003 pts Stop 1.925 GHz
purious Emissions Spurious Emissions
__Rangelow | Rangeup | RBW | Freguency | _Powerabs | ALimit Rangelow | Rangeup | RBW | Frequency | pPoweraAbs | ALimit
1.840 GHz 1.849 GHz 1.000 MHz 1.84854 GHz -27.48 dém -14.48 dB 1.910 GHz 1,915 GHz 100.000 kHz 1.91466 GHz 21,29 dém -8.71.dB
1.849 GHz 1.850 GHz 50.000 kHz 1.85000 GHz -21.02 dBm -8.02 dB 1.915 GHz 1.916 GHz 50.000 kHz 1.91500 GHz -21.80 dBm -8.80 dB
1.850 GHz 1.855 GHz 100,000 kHz 1.85034 GHz 21.93 dBm -8.07 dB 1016 GHz 1025 GHs 1,000 MHz 191605 GHz 25 10 dBm 1510 dB
i - = - R
28.JUL.2023 15:4B:46

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

Spectru Spectrum m
Ref Level 25.40 dBm  Offset 5.40 dB Mode Auto Sweep Ref Level 25.40 dBm  Offset 540 dB Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvaPwr @1 AvgPwr
Limit (theck PASS L SPURIRHE OHBIEKABS_ PABS
20 dBfe _FPURIOUS | INE_ABS FASS 20 Bl FPURTOUS | TNE ABS | PABS
10 dem 10de
| P Py
[ d
-10 dBm { \ 10 dem
|_SPURIOUS_LINE_ABS_ e j k \
20 derm — fo0 da i, 7 WP
-30 deém ,,.,.M'r al 30 dB ——rua
i WV"“
-0 dBm—{— i -40 dBm B
e W
m 50 dB T
-0 dBm 60 dB
-70 dBm -70 dém
Start 1.84 GHz 3003 pts Stop 1.855 GHz Start 1.91 GHz 6003 pts Stop 1.925 GHz
purious Emissions Spurious Emissions
Rangelow | Rangeup | RBW | Frequency | Ppowerabs | ALimit Rangelow | Rangeup | RBW | Frequency |  Powerabs | ALimit
1.840 GHz 1.849 GHz 1.000 MHz 1.84884 GHz ~15.31 dBm -2.31d8B 1.910 GHz 1,915 GHz 100.000 kHz 1.91121 GHz 7.60 dém -22.40 dB
1.849 GHz 1.850 GHz 50.000 kHz 1.84998 GHz -25.09 dBm -12.09 dB 1.915 GHz 1.916 GHz 50.000 kHz 1.91501 GHz -24.78 dBm -11.78 dB
1,850 GHz 1,855 GHz 100,000 kHz 185369 GHz 3,22 dém -21.73 dB 1016 GHz 1025 GHs 1,000 MHz 101800 cHe 14,52 dBm Ci5odp
1 J ] i '
L JL J
Date: 2 UL.2023 5:42:58
Sporton International Inc. (Kunshan) Page Number 1 A48 of A130

TEL : +86-512-57900158
FCC ID : AARG4ASKY




SPORTON LAB.

FCC RF Test Report

Report No. : FG372602A

LTE Band 25/ 5MHz / 16QAM

Lowest Band Edge / 1RB

Highest Band Edge /1 RB

spectrum

Ref Level 25.40 dbm
SGL Count 100/100
@1 AvgPwr

Offset 5.40 di Mode Auto Sweep

Spectrum

Ref Level 25.40 dBm
SGL Count 100/100

Offset 5,40

dB

Mode Auto Swesp

@1 AvgPwr

Limit ¢theck PABS N _bOFUﬁiwnbl’liﬂuk.F-ﬂb_
20 dBfe _FPURIOUS | INE_ABS FASS /} B fpurtous_[InE_ABS |
10 dBm : 10 B
0 dem | o dBm
-10 dem ! -10 dBm |
| SPURIOUS_LINE_ABS_ ‘L /
20 de

-20 dBm I

-30 dBm

m I

[ |

E E‘dam—

28.JUL.2023 15:4%:

-40 dBm N
[ ] W T g, LU !

g \ o 1 "

50 dBm———— e 50 hiake T e B

-60 dBm 60 dB

-70 dBm -70 dem

Start 1.84 GHz 3003 pts Stop 1.855 GHz Start 1.91 GHz 6003 pts Stop 1.925 GHz

purious Emissions Spurious Emissions

Rangelow | Rangeup | RBW | Frequency | Powerabs |  alimit Rangelow | Rangeup | RBW | Frequency | PowerAbs |  Alimit |
1.840 GHz 1.849 GHz 1.000 MHz 1,84842 GHz -27.05 dBm -14.05 dB 1,910 GHz 1,915 GHz 100,000 kHz 1.91464 GHz 20,56 dém -9.44 dB
1.849 GHz 1.850 GHz 50.000 kHz 1.84999 GHz -21.00 dBm -8.00 dB 1.915 GHz 1.916 GHz 50,000 kHz 1.91500 GHz -22,14 dBm -9.14 dB
1.850 GHz 1.855 GHz 100.000 kHz 1,85033 GHz 21.05 dBm -8.95 dB 1016 GHz 1,025 GHz 1,000 MHz 1.91630 GHz -23.67 dBm -10.67 dB
i : - - —
L JL J L

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

Spectru

Ref Level 25.40 dBm
SGL Count 100/100
@1 AvgPwr

Offset 540 dB Mode Auto Sweep

Spectrum

Ref Level 25.40 dBm
SGL Count 100/100

Offset 5.40 d&

Mode Auto Swesp

@1 AvgPwr

Limit ¢heck PABS ,:A-Urrfim»hltiﬁi:kéaa, PAES
20 dBfe _FPURIOUS | INE_ABS FASS 20 Bl FPURTOUS | TNE ABS | PABS
10 dem 10de
P Rt e et et -
0 dBm ‘ ! dam T
-10 dBm f \ 0 dem i
| SPURIOUS_LINE_ABS_ J \ \
20 dem N“’":I 20 dB \ Bl
30 dam e et M; a0 ds — '%\
] w"‘m
-40 dém L 40 df o
4,NM"""‘"“"W dern "
& 50 der T~
-0 dBm 60 dB
70 dgm -70 dem
Start 1.84 GHz 3003 pts Stop 1.855 GHz Start 1.91 GHz 6003 pts Stop 1.925 GHz
purious Emissions Spurious Emissions
Rangelow | Rangeup | RBW | Frequency | Ppowerabs | ALimit Rangelow | Rangeup | RBW | Frequency |  Powerabs | ALimit
1.840 GHz 1.849 GHz 1.000 MHz 1.84872 GHz -18.57 dBm -5.57.dg 1,910 GHz 1,915 GHz 100,000 kHz 1.91056 GHz 6,41 dBm -23.59 dB
1.849 GHz 1.850 GHz 50.000 kHz 1.84999 GHz -27.80 dBm -14.80 dB 1.915 GHz 1.916 GHz 50.000 kHz 1.91500 GHz -27.24 dBm -14.24 dB
1,850 GHz 1,855 GHz 100,000 kHz 185347 GHz 7.37 dém -22.63 dB 1016 GHz 1025 GHs 1,000 MH= 101617 oHe 17,20 dBm 420 dB
1 J ] i '
L JL J
Date: 2 UL.2023 5 4:28
Sporton International Inc. (Kunshan) Page Number 1 A49 of A130

TEL : +86-512-57900158
FCC ID : AARG4ASKY




SPORTON LAB.

FCC RF Test Report

Report No. : FG372602A

LTE Band 25/ 10MHz / QPSK

Lowest Band Edge /1 RB

Highest Band Edge /1 RB

spectrum

Ref Level 25.40 dBm
SGL Count 100/100

Offset 5.40 di Mode Auto Sweep

Spectrum

Ref Level 25.40 dBm
SGL Count 100/100

Offset 5.40 d& Mode Auto Sweep

@1 AvgPwr @1 fvgPwr
Limit ¢theck PABS " _bOFUﬁiwnbl’liﬂuk.F-ﬂb_
20 dBfe _FPURIOUS | INE_ABS FASS H B fPurtoUs_|INE_ABS | H
10 dBm ‘ \ 10 B ‘
0 dem o dBm
[ I
-10 dem \ -10 dBm i
| SPURIOUS_LINE_ABS_ I“ \“ / \
-20 dém |‘ T -20 dB
\ /

-30 dBm | ﬁ aflde I'l

-70 dBm

J Il \
4N s 4 N 1 A O 0 O W e O R

Start 1.84 GHz 3003 pts Stop 1.86 GHz Start 1.905 GHz 6003 pts Stop 1.925 GHz
purious Emissions Spurious Emissions
Rangelow | Rangeup | RBW | Frequency | Powerabs |  alimit Rangelow | Rangeup | RBW | Frequency | PowerAbs |  Alimit |
1.840 GHz 1.849 GHz 1.000 MHz 1.84602 GHz -32.30 dBm -19.36 dB 1.905 GHz 1,915 GHz 100,000 kHz 1.91442 GHz 21,01 dém -8.99 dB
1.849 GHz 1.850 GHz 100.000 kHz 1.85000 GHz -30.65 dBm -17.65 dB 1.915 GHz 1.016 GHz 100,000 kHz 1.91501 GHz -29.72 dBm -16.72 dB
1.850 GHz 1.860 GHz 100.000 kHz 1,85059 GHz 21.83 dBm -8.17 dB 1.916 GHz 1,925 GHz 1,000 MHz 1.91850 GHz -37.77 dBm -24,77 dB
i T ~ Y T
L JL J L
28.JUL.2023

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

Spectru

Ref Level 25.40 dBm
SGL Count 100/100
@1 AvgPwr

Offset 540 dB Mode Auto Sweep

Spectrum

Ref Level 25.40 dBm
SGL Count 100/100

Offset 5.40 d& Mode Auto Sweep

@1 AvgPwr

Limit ¢heck PAES L SPURIRHE OHBIEKABS_ PABS
20 dBfe _FPURIOUS | INE_ABS FASS 20 Bl FPURTOUS | TNE ABS | PABS
10 dBm 10d8
o Jl{,‘M.‘\_vwnM—“' wwv‘v‘-\mﬂwmm‘ 0 o ——
-10 dBm { \ -1 dem: \
| SPURIOUS_LINE_ABS_ ‘ l t
ol | 0 de it T
MW | r/ K -
a2t [ 30 dB M
40 dem:
-50 dBm -50 derr T
-60 dBm 60 dB
-70 dBm -70 dem
Start 1.84 GHz 3003 pts Stop 1.86 GHz Start 1.905 GHz 6003 pts Stop 1.925 GHz
purious Emissions Spurious Emissions
Rangelow | Rangeup | RBW | Frequency | Ppowerabs | ALimit Rangelow | Rangeup | RBW | Frequency |  Powerabs | ALimit

1.840 GHz 1.849 GHz 1.000 MHz 1.84890 GHz -18.15 dBm -5.15 dB 1,905 GHz 1,915 GHz 100,000 kHz 1.90B59 GHz 4,33 dém -25.67 dB

1.849 GHz 1.850 GHz 100.000 kHz 184988 GHz -26.17 dBm -13.17 dB 1.915 GHz 1.916 GHz 100.000 kHz 1.91511 GHz -25.13 dém -12.13 dB

1.850 GHz 1.860 GHz 100.000 kHz 1,35582 GHz 5.36 dBm -24.64 dB 1016 GHz 1,025 GHz 1,000 MHz 1.01635 GHz -17.08 dBm -4.08 dB

i T ) ~ y
L JL J
Date: 2 UL.2023

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158
FCC ID : AARG4SKY

Page Number : A50 of A130



SPORTON LAB.

FCC RF Test Report

Report No. : FG372602A

LTE Band 25/ 10MHz / 16QAM

Lowest Band Edge /1 RB

Highest Band Edge /1 RB

spectrum

Ref Level 25.40 dbm
SGL Count 100/100
@1 AvgPwr

Offset 5.40 di Mode Auto Sweep

Spectrum

Ref Level 25.40 dBm
SGL Count 100/100

Offset 5.40 d& Mode Auto Sweep

@1 AvgPwr

-40 dBm:

Limit ¢theck PABS . _bOFUﬁiwnbl’liﬂuk.F-ﬂb_
20 dBfe _FPURIOUS | INE_ABS FASS ’\ B fPurtoUs_|INE_ABS | ”
10 dBm {| \ 10 d8
0 dem H | o dBm a
-10 dem H -10 dBm " k
| SPURIOUS_LINE_ABS_ f H / \
-20 dém ll -20 dB i 1
a0 dem i @ [ |

Il.u.wvj

pe

\
A

\

(VP P Sy

-60 dBm

-70 dBm

.60 dB

=70 dBm

28.JUL. 2023

Start 1.84 GHz 3003 pts Stop 1.86 GHz Start 1.905 GHz 6003 pts Stop 1.925 GHz
purious Emissions Spurious Emissions
Rangelow | Rangeup | RBW | Freguency | _Powerabs | ALimit Rangelow | Rangeup | RBW | Frequency | PowerAbs | ALimit
1.840 GHz 1.849 GHz 1.000 MHz 1,84620 GHz -33.40 dBm -20.49 dB 1.905 GHz 1,915 GHz 100,000 kHz 1.91438 GHz 20,29 dém -9.71 dB
1.849 GHz 1.850 GHz 100.000 kHz 1.84999 GHz -30.17 dBm -17.17 dB 1.915 GHz 1.916 GHz 100.000 kHz 1.91501 GHz -30.67 dBm -17.67 dB
1.850 GHz 1.860 GHz 100.000 kHz 1,85056 GHz 20.93 dBm -9.07 dB 1,016 GHz 1,025 GHz 1,000 MHz 1.91902 GHz -37.64 dBm -24.64 dB
i T ~ T T
L JL J L

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

Spectru

Ref Level 25.40 dBm  Offset 540 dB

SGL Count 100/100

Mode Auto Sweep

Spectrum

Ref Level 25.40 dBm
SGL Count 100/100

Offset 5.40 d& Mode Auto Sweep

@1 AvaPwr @1 AvgPwr
Limit (theck PASS L SPURIRHE OHBIEKABS_ PABS
20 dBfe _FPURIOUS | INE_ABS FASS 20 Bl FPURTOUS | TNE ABS | PABS
10 dBm 10 de
i { et At ot Mt sl daue ”"‘“‘“u\ . \I
-10 dBm 1P dem -
| SPURIOUS_LINE_ABS_ ‘ \ \
-20 dem o de
papmiefem=rt 1 L ' N o
il ¢ d
-30 BN — fmane -30 de v
-40 dBm -40 dBm
N
50 dem 50 de M"‘..,
-60 dm 60 dB
70 dem 70 dBm
Start 1.84 GHz 3003 pts Stop 1.86 GHz Start 1.905 GHz 6003 pts Stop 1.925 GHz
purious Emissions Spurious Emissions
Rangelow | Rangeup | RBW | Frequency | Ppowerabs | ALimit Rangelow | Rangeup | RBW | Frequency |  Powerabs | ALimit
1.840 GHz 1.849 GHz 1.000 MHz 1.84896 GHz ~20.23 dBm -7.23 dB 1.905 GHz 1,915 GHz 100,000 kHz 1.90830 GHz 3,59 dBm -26.41 dB
1.849 GHz 1.850 GHz 100.000 kHz 1.84999 GHz -28.23 dBm -15.23 dB 1.915 GHz 1.916 GHz 100.000 kHz 1.91502 GHz -28.01 dBm -15.01 dB
1.850 GHz 1.860 GHz 100,000 kHz 1.85564 GHz 4.62 dBm -25.38 dB 1016 cHe 1955 oHe 1,000 MH= 101805 cHe 10,53 dBm 653 dp
1 J ] i '
L JL J
Date: 28.JUL.2023 16 9
Sporton International Inc. (Kunshan) Page Number : A51 of A130

TEL : +86-512-57900158
FCC ID : AARG4ASKY



SPORTON LAB.

FCC RF Test Report

Report No. : FG372602A

LTE Band 25/

15MHz / QPSK

Lowest Band Edge /1 RB

Highest Band Edge /1 RB

spectrum

Ref Level 25.40 dBm
SGL Count 100/100

Offset 5.40 di Mode Auto Sweep

Spectrum

Ref Level 25.40 dBrm  Offset 540 d& Mode Auto Sweep

SGL Count 100/100

28.JUL.2023 16:17:38

@1 AvoPwr @1 AvgPwr
Limit §heck PABS o SPURIPIECHBEKASS_ 1

20 dPNE _FPURTOUS [ INE_ABS PABS | B _$Purtous | nE_aBS | “

10 dBm } “ 10 de J \

0 dBm }l T 0 dBm / \

-10 dém | -10 dBm

| SPURIOUS_LINE_ABS_ J '\ / \

-20 dem — -20 dB £ ;

\ |
-30 dem \‘ l adle ;
-40 dBm [ " ; o -4 fiem If
| \ H N, U“m...
\ W I

-50 dom U=t ] ity E %D- : [

e e A [ | Mmoo et ] ,..JI L/ I B Ly

-60 dem %60 dB

70 dBm 70 dBm

Start 1.84 GHz 3003 pts Stop 1.865 GHz Start 1.9 GHz 6003 pts Stop 1.925 GHz

purious Emissions Spurious Emissions

__Rangelow | Rangeup | RBW | Freguency | _Powerabs | ALimit Rangelow | Rangeup | RBW | Frequency | pPoweraAbs | ALimit
1.840 GHz 1.849 GHz 1.000 MHz 184439 GHz -34.38 dBim -21.33 dB 1,900 GHz 1,915 GHz 100,000 kHz 1.91410 GHz 21.18 dém -B.62 dB
1.849 GHz 1.850 GHz 150,000 kHz 185000 GHz -26.58 dbm -13.58 dB 1,915 GHz 1,516 GHz 150,000 kHz 1.51500 GHz -26,40 dém -13.40 dB
1.850 GHz 1.865 GHz 100,000 kHz 185083 GHz 21.58 dem -8.42 dB 1016 cHe 1955 oHe 1,000 MH= 195076 cHe 40,16 dBm 2716 dB

i - = - —

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

Spectru Spectrum m
Ref Level 25.40 dBm  Offset 5.40 dB Mode Auto Sweep Ref Level 25.40 dBm  Offset 540 dB Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvaPwr @1 AvgPwr
Limit (theck PASS L SPURIRHE OHBIEKABS_ PABS
20 dBfe _FPURIOUS | INE_ABS FASS 20 Bl FPURTOUS | TNE ABS | PABS
10 dem 10de
o dom i ) AN oA At g 0 g}
-10 dBm } \ -10 dem \
| SPURIOUS_LINE_ABS J | {
20 dBm 20 dB [~
1 Y iy
i -30 dB
-40 dBm -40 denn \\
50 dBm 50 derr ~
-0 dBm 60 dB
70 dgm -70 dem
Start 1.84 GHz 3003 pts Stop 1.865 GHz Start 1.9 GHz 6003 pts Stop 1.925 GHz
purious Emissions Spurious Emissions
Rangelow | Rangeup | RBW | Frequency | Ppowerabs | ALimit Rangelow | Rangeup | RBW | Frequency |  Powerabs | ALimit
1.840 GHz 1.849 GHz 1.000 MHz 1.84874 GHz ~19.91 dBm -6.91 dB 1.900 GHz 1,915 GHz 100.000 kHz 1.90874 GHz 2.84 dBém -27.16 dB
1.849 GHz 1.850 GHz 150.000 kHz 1.84989 GHz -26.79 dBm -13.79 dB 1.915 GHz 1.916 GHz 150.000 kHz 1.91500 GHz -24.74 dBm -11.74 dB
1,850 GHz 1.865 GHz 100,000 kHz 185510 GHz 3,61 dém -26.39 dB 1016 GHz 1025 GHs 1,000 MHz 101664 CHe 18,11 dBm T511de
1 J ] i '
L JL J
Date: 2 UL.2023 6:14:0
Sporton International Inc. (Kunshan) Page Number : A52 of A130

TEL : +86-512-57900158
FCC ID : AARG4ASKY



SPORTON LAB.

FCC RF Test Report

Report No. : FG372602A

LTE Band 25/ 15MHz / 16QAM

Lowest Band Edge /1 RB

Highest Band Edge / 1 RB

spectrum

Ref Level 25.40 dbm
SGL Count 100/100
@1 AvgPwr

Offset 5.40 di Mode Auto Sweep

Spectrum

Ref Level 25.40 dBm
SGL Count 100/100

Offset 5.40 d& Mode Auto Sweep

@1 AvgPwr

Limit fheck PAES -t'guﬁi“”*""m“k’;jb-
20 dB\e —$PURIOUS [ INE_ABS PAES r\ Be _$PurioUs_|INE_ABS| “
10 dBm “ T ok ‘ \
0 dém ! 0 dBm / \
-10 dBm j H\ -10 dem !
| SPURIOUS_LINE_ABS_ j Y / \
20 dam | \ -20 de 7 1
|
-30 dem \ l -mqtn ;
-40 dBm {!"‘"“l I VL \ -44 \M.. (J
A
-0 dom—HH; - \ { sh e / N |
L T f g Jsr==""
P\ ddiin] ol —
-60 dBm ‘60 dB
-70 dBm -70 dem
Start 1.84 GHz 3003 pts Stop 1.865 GHz Start 1.9 GHz 6003 pts Stop 1.925 GHz
purious Emissions Spurious Emissions
Rangelow | Rangeup | RBW | Freguency | Powerabs | ALimit Rangelow | Rangeup | RBW | Frequency | Powerabs | atimit |

1.840 GHz 1.849 GHz 1.000 MHz 1,84884 GHz ~34.70 dBm -21.70 dB 1,900 GHz 1,915 GHz 100,000 kHz 1.91413 GHz 20,48 dém -9.52 dB

1.849 GHz 1.850 GHz 150.000 kHz 1.84897 GHz -26.26 dBm -13.26 dB 1.915 GHz 1.916 GHz 150,000 kHz 1.91503 GHz -26.74 dBm -13.74 dB

1.850 GHz 1.865 GHz 100.000 kHz 1,85086 GHz 20.35 dBm -9.65 dB 1016 GHz 1,025 GHz 1,000 MHz 1.01618 GHz -39.34 dBm -56.84 dB

i : - - —
L JL J L
28.JUL.2023 1&:1B:45 Date: 28

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

Spectru Spectrum m
Ref Level 25.40 dBm  Offset 5.40 dB Mode Auto Sweep Ref Level 25.40 dBm  Offset 540 dB Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvaPwr @1 AvgPwr
Limit ¢heck PABS ,:A-Urrfim»hltiﬁi:kéaa, PAES
20 dBfe _FPURIOUS | INE_ABS FASS 20 Bl FPURTOUS | TNE ABS | PABS
10 dem 10de
o ot i Ao . o
dBm I, \ dertr j
-10 dBm 1 -10 demn
| SPURIOUS_LINE_ABS_ / I 1
-20 dam T \ 20 de i
L i i/ o ds N w
-40 dBm -40 denn \\
-50 dem -50 der o
-0 dBm 60 dB
-70 dBm -70 dém
Start 1.84 GHz 3003 pts Stop 1.865 GHz Start 1.9 GHz 6003 pts Stop 1.925 GHz
purious Emissions Spurious Emissions
Rangelow | Rangeup | RBW | Frequency | Ppowerabs | ALimit Rangelow | Rangeup | RBW | Frequency |  Powerabs | ALimit
1.840 GHz 1.849 GHz 1.000 MHz 1.84885 GHz -23.15 dBm -10.15 dB 1,900 GHz 1,915 GHz 100,000 kHz 1.80457 GHz 1,92 dem -28.08 dB
1.849 GHz 1.850 GHz 150.000 kHz 1.84996 GHz -29.90 dBm -16.90 dB 1.915 GHz 1.916 GHz 150.000 kHz 1.91514 GHz -27.74 dBm -14.74 dB
1,850 GHz 1.865 GHz 100,000 kHz 195862 GHz 2.5 dBm -27.42 dB 1016 cHe 1955 oHe 1,000 MH= 101617 oHe 20,60 dBm 760 dB
)i J g il !
L JL J
Date: 2 UL.2023 6:15:0
Sporton International Inc. (Kunshan) Page Number : A53 of A130

TEL : +86-512-57900158
FCC ID : AARG4ASKY



SPORTON LAB.

FCC RF Test Report

Report No. : FG372602A

LTE Band 25/ 20MHz / QPSK

Lowest Band Edge /1 RB

Highest Band Edge /1 RB

spectrum

Spectrum

Ref Level 25.40 dBm
SGL Count 100/100

Offset 5.40 di Mode Auto Sweep

Ref Level 25.40 dBm
SGL Count 100/100

Offset 5.40 d& Mode Auto Sweep

@1 AvgPwr @1 AvgPwr
Limit fheck PAES -%U.’?im*""m“k’;jb-
20 dB\e —$PURIOUS [ INE_ABS PAES Be _$PurioUs_|INE_ABS|
10 dBm j 1 1008
0 dém | 0 dBm
1
-10 dBm Al -10 dem:
| SPURIOUS_LINE_ABS_ P] ‘\
20 dBm 1 y -20 de
-30 dBm PJ & , -3g ]:n
40 d?’“\ 4 -40 dBm
i \MMMJ \LN\WI J “ )j LI M‘Mh —
soemctenlocrend il oo lpere g e L " ed
-60 dBm ‘60 dB
-70 dBm -70 dem
Start 1.84 GHz 3003 pts Stop 1.87 GHz Start 1.895 GHz 6003 pts Stop 1.925 GHz
purious Emissinrl|; | | [ I Spurious Emissions
Range Low Range Up RBW Freguency Power Abs AL Rangelow | Rangeup | RBW | Frequency | __Powerabs |  aLimit |
1.840 GHz 1.849 GHz 1.000 MHz 1,84202 GHz -38.03 dBm -25.03 dB 1,895 GHz 1,915 GHz 100,000 kHz 1.91353 GHz 20,90 dém -9.10 dB
1.849 GHz 1.850 GHz 200,000 kHz 1.84999 GHz -30.19 dBm -17.15 dB 1.915 GHz 1.016 GHz 200,000 kHz 1.91502 GHz -28.80 dBm -15.80 dB
1.850 GHz 1.870 GHz 100.000 kHz 1,85113 GHz 21.32 dBm -8.68 dB 1016 GHz 1,925 GHz 1,000 MHz 1.91604 GHz -41.17 dBm -28.17 dB
T " T “
]—' (¥ J L 4
Date: 28. 16:48:40

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

Spectru

Ref Level 25.40 dBm  Offset 540 dB

SGL Count 100/100

Mode Auto Sweep

s trum

Ref Level 25.40 dBm
SGL Count 100/100

Offset 5.40 db Mode Auto Sweep

@1 AvgPwr @1 AvgPwr
Limit ¢heck PABS SPURIHE CHBEKABS_ PAES
20 dBfe _FPURIOUS | INE_ABS FASS 20 dpfls _hPURTOUS [TNE_ABS | PABS
10 dBm 10dB
0 dBm n g P oy g e et e, . derr
-10 dBm ( v\ -10] dem: T
| SPURIOUS_LINE_ABS | \ |
-20 dem: f dem.
—
FE—— / A
3 - 0 dBm \
-40 dBm 40 dBm \
50 dem 50 dEm: N
-60 dBm -60 dBm.
-70 dBm -70 dBm
Start 1.84 GHz 3003 pts Stop 1.87 GHz Start 1.895 GHz 6003 pts Stop 1.925 GHz
purious Emissions Spurious Emissions
Rangelow | Rangeup | RBW | Frequency | Ppowerabs | ALimit Rangelow | RangeUp | RBW | Frequency |  Powerabs | ALimit
1.840 GHz 1.849 GHz 1.000 MHz 1.84876 GHz -22.35 dBm -9.35 dB 1,895 GHz 1,915 GHz 100.000 kHz 1.90815 GHz 1.36 dBm -28.64 dB
1.849 GHz 1.850 GHz 200.000 kHz 184992 GHz -27.87 dBm -14.67 dB 1.915 GHz 1.916 GHz 200.000 kHz 1.91504 GHz -26.48 dBm -13.48 dB
1.850 GHz 1.870 GHz 100.000 kHz 1,35700 GHz 2,68 dBm -27.32 dB 1916 GHz 1,025 GHz 1,000 MHz 1.91610 GHz 21,06 dem ~5.06 dB
T ~ Y
Il | Il J e
Date: 2 UL.2023 16: 2 16:45:32

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158
FCC ID : AARG4SKY

Page Number : A54 of A130




SPORTON LAB.

FCC RF Test Report

Report No. : FG372602A

LTE Band 25/ 20MHz / 16QAM

Lowest Band Edge /1 RB

Highest Band Edge /1 RB

spectrum

Spectrum

Ref Level 25.40 dBm
SGL Count 100/100

Offset 5.40 di

Mode Auto Sweep

Ref Level 25.40 dBm
SGL Count 100/100

Offset 5.40 d&

Mode Auto Swesp

40 ol

| il

@1 AvgPwr @1 fvgPwr
Limit ¢theck JLABS _bOFUﬁiwnbl’liﬂuk.F-ﬂb_

20 dBfe _FPURIOUS | INE_ABS HPA S B fPurtoUs_|INE_ABS | ﬂ

10 dBm i 10 dB I

J I . |
0 dem o dBm 1

I

10 d j \ 10 /1
-10 dem -10 dBm
| SPURIOUS_LINE_ABS_ / \‘ ,f‘ \\
20 dem ] 20d8 ,\
-30 dBm { .

L ety

Ny

| |

28.JUL. 2023

m 50 de

e = . B s A W

[ My ol & DT He P .,,,,w-; A I A U e

-60 dBm 50 de

-70 dBm -70 dem

Start 1.84 GHz 3003 pts Stop 1.87 GHz Start 1.895 GHz 6003 pts Stop 1.925 GHz

purious Emissinrl|; | | [ I Spurious Emissions

Range Low Range Up RBW Freguency Power Abs ALimit Rangelow | Rangeup | RBW | Frequency | Powerabs | Alimit |
1.840 GHz 1.849 GHz 1.000 MHz 1.84250 GHz -38.23 dBm -25.23 dB 1,895 GHz 1,915 GHz 100,000 kHz 1.91388 GHz 19,91 dém -10.08 dB
1.849 GHz 1.850 GHz 200.000 kHz 1.84998 GHz -30.62 dBm -17.62 dB 1.915 GHz 1.916 GHz 200.000 kHz 1.91500 GHz -28.81 dBm -15.81 dB
1.850 GHz 1.870 GHz 100.000 kHz 1.85109 GHz 20.77 dBm -9.23 dB 1016 GHz 1,025 GHz 1,000 MHz 1.01877 GHz -40.60 dBm -57.60 dB
i T ~ Y T
L JL J L

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

Spectru Spectrum m
Ref Level 25.40 dBm  Offset 5.40 dB Mode Auto Sweep Ref Level 25.40 dBm  Offset 540 dB Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvaPwr @1 AvgPwr
Limit ¢heck PABS ,:A-Urrfim»hltiﬁi:kéaa, PAES
20 dBfe _FPURIOUS | INE_ABS FASS 20 Bl FPURTOUS | TNE ABS | PABS
10 dem 10de
0 dBém [ - i \ od —
-10 dBm -10f dBn ‘
| SPURIOUS_LINE_ABS_ l } )
-20 dam ’\/ L -20 de -
N | e \
~ \ S "'"\
-40 dBm -40 dBm \
-50 dBm -50 derr o
-0 dBm 60 dB
70 dgm -70 dem
Start 1.84 GHz 3003 pts Stop 1.87 GHz Start 1.895 GHz 6003 pts Stop 1.925 GHz
purious Emissions Spurious Emissions
Rangelow | Rangeup | RBW | Frequency | Ppowerabs | ALimit Rangelow | Rangeup | RBW | Frequency |  Powerabs | ALimit
1.840 GHz 1.849 GHz 1.000 MHz 1.84863 GHz ~25.17 dBm -12.17 dB 1.895 GHz 1,915 GHz 100.000 kHz 1.90615 GHz 0.55 dBm -29.45 dB
1.849 GHz 1.850 GHz 200.000 kHz 1.84985 GH2 -30.85 dBm -17.85 dB 1.915 GHz 1.916 GHz 200,000 kHz 1.91506 GHz -29.62 dBm -16.62 dB
1,850 GHz 1.870 GHz 100,000 kHz 1,85800 GHz 1,26 dBm -26.74 dB 1016 GHz 1025 GHs 1,000 MH= 1091610 oHe 23,44 dBm 10,44 dB
)i J g il !
L JL J
Date: 2 UL.2023 6 16:47:04

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158
FCC ID : AARG4SKY

Page Number

: A55 of A130



SPORTON LAB.

FCC RF Test Report

Report No. : FG372602A

Conducted Spurious Emission

LTE Band 25/ 1.4MHz

Lowest Channel / QPSK Middle Channel / QPSK
Spectrum [ spec L
Ref Level 0.00 dBm  Offset 5.40 dB Mode Auto Sweep Ref Level 0.00 dBm  Offset 5.40 d@ Mode Auto Sweep
SGL Count 100,100 SGL Count 100/100
@1 AvgPwr @1 AvgPwr
Limit Gheck PA Limit ¢heck PABS
-10 MR —fPURIOUS_|INE_ABS PARS -10 déAR—FPURIOUS_| INE_ABS pARS
[ SPURIOUS_LINE_A
-20 dém
-30 dBém
N e LV P 4o dem T P VAP
PP A 50 dBm. e — et an e
50 dBm
-70 dBm 70 dBm
-80 dBm -80 dBm
-90 dBm -90 dBm
Start 30.0 MHz 40006 pts Stop 19.5 GHz Start 30.0 MHz 40006 pts Stop 19.5 GHz
Spurious Emissions Spurious Emissions
Rangelow | Rangeup | RBW | Frequency |  Powerabs | ALimit Range Low | Rangeup | RBW | Frequency |  Powerabs | ALimit
30.000 MHz 1.000 GHz 1.000 MHz 994.01004 MHz -52.10 dBm -39.10 d& 30.000 MHz 1.000 GHz 1.000 MHz 952.73613 MHz -52.11 dBm -30.11 dB
1.000 GHz 1.840 GHz 1.000 MHz 1.83643 GHz -52.09 dBm -39.09 d8 1.000 GHz 1.840 GHz 1.000 MHz 1.45274 GHz -52.35 dBm -39.35 d8
1.920 GHz 3.000 GHz 1.000 MHz 2.63022 GHz -50.93 dBm -37.93 d 1.920 GHz 3.000 GHz 1.000 MHz 2.48087 GHz -50.99 dém -37.99 d
3.000 GHz 9.000 GHz 1.000 MHz 6.09802 GHz -46.76 dBm -33.76 dB 3.000 GHz 9.000 GHz 1.000 MHz £.99442 GHz -46.60 dBm -33.60 dB&
9.000 GHz 12.000 GHz 1.000 MHz 12.69329 GHz -46.25 dem -33.25 d& 9.000 GHz 13.000 GHz 1.000 MHz 12.68779 GHz -46.14 deém -33.14 d&
13.000 GHz 19.500 GHz 1.000 MHz 15.97852 GHz -41.81 dBm -28.81 d 13.000 GHz 19.500 GHz 1.000 MHz 17.65483 GHz -41.81 dBm -28.81 dB
L JU J L )t J L Ll
: 28.JUL.2023 15:06:00 Date: 2B.JUL.Z2023 15z15:18
Highest Channel / QPSK
Spectrum |u§
Ref Level 0.00 dem Offset 5.40 dB Mode Auto Sweep
SGL Count 100/100
@1 AvgPwr
Limit Ltheck PABS
-10 ddfe—_HPURIOUS | INE ABS PARS
| SPURIOUS_LINE_ABS_
-20 dBm
-30 dBm
-40 dBm
VA AT VW
WM
50 dam—24 R B e
,.”ih—.- e atl
-60 dBm
-70 dBm
-80 dBm
-90 dBm
Start 30.0 MHz 40006 pts Stop 19.5 GHz
Spurious Emissions
Range Low | Range Up | RBW | Frequency | Power Abs | ALimit
30.000 MHz 1.000 GHz 1.000 MHz 901.35182 MHz -52.01 dBm -39.01 dB
1,000 GHz 1.840 GHz 1.000 MHz 1,61268 GHz -52.42 dBm -39.42 db
1,920 GHz 3.000 GHz 1.000 MHz 1,92018 GHz -45.29 dBm -35.,29 dB
3.000 GHz 9.000 GHz 1.000 MHz 6.,94792 GHz -46.68 dBm -33.68 dB
9,000 GHz 13.000 GHz 1.000 MHz 12.14536 GHz -46.21 dBm -33.21 dB
13,000 GHz 19.500 GHz 1.000 MHz 15.98602 GHz -41.70 dBm -28.70 dB
I J . w
Date: 28 _JUT 2023 Ss16:40

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158
FCC ID : AARG4SKY

Page Number : A56 of A130




SPORTON LAB.

FCC RF Test Report

Report No. : FG372602A

LTE Band 25/ 3MHz

Lowest Channel / QPSK Middle Channel / QPSK
Spectrum [ spec L
Ref Level 0.00 dBm  Offset 5.40 dB Mode Auto Sweep Ref Level 0.00 dBm  Offset 5.40 d@ Mode Auto Sweep
SGL Count 100,100 SGL Count 100/100
@1 AvgPwr @1 AvgPwr
Limit Gheck Limit ¢heck PABS
-10 MR —fPURIOUS_|INE_ABS PARS -10 déAR—FPURIOUS_| INE_ABS pARS
SPURIOUS_LINE_ABS_ | SPURIOUS_LINE_ABS_
-20 dém
-30 dBém
I -40 dBm "
- Amn, —_— S0 dBm it naenr, A Remrrer A i
50 dBm
-70 dBm 70 dBm
-80 dBm -80 dBm
-90 dBm -90 dBm
Start 30.0 MHz 40006 pts Stop 19.5 GHz Start 30.0 MHz 40006 pts Stop 19.5 GHz
Spurious Emissions Spurious Emissions
Rangelow | Rangeup | RBW | Frequency |  Powerabs | ALimit Range Low | Rangeup | RBW | Frequency |  Powerabs | ALimit
30.000 MHz 1.000 GHz 1.000 MHz 932.37631 MHz -52.14 dBm -39.14 dB 30.000 MHz 1.000 GHz 1.000 MHz 789.85757 MHz -52.27 dBm -30.27 dB
1.000 GHz 1.840 GHz 1.000 MHz 1.8376%9 GHz -52.40 dBm -39.40 d& 1.000 GHz 1.840 GHz 1.000 MHz 1.52621 GHz -52.17 dém -39.17 d8
1.920 GHz 3.000 GHz 1.000 MHz 2.63634 GHz -50.78 dBm -37.78 d8 1.920 GHz 3.000 GHz 1.000 MHz 2.63814 GHz -50.78 dém -37.78 d8
3.000 GHz 9.000 GHz 1.000 MHz 6.07842 GHz -46.73 dBm -33.73 dB 3.000 GHz 9.000 GHz 1.000 MHz £.92402 GHz -46.88 dBm -33.88 dB
9.000 GHz 12.000 GHz 1.000 MHz 10.64104 GHz -46.26 dem -33.26 d& 9.000 GHz 13.000 GHz 1.000 MHz 12.70779 GHz -45.96 dem -32.96 de
13.000 GHz 19.500 GHz 1.000 MHz 17.66135 GHz -41.55 dBm -28.55 dB 13.000 GHz 19.500 GHz 1.000 MHz 16.00452 GHz -41.79 dBm -28.79 dB
: 28.JUL.2023 15:28:06 Date: 2B.JUL.Z2023 15:z34:02
Highest Channel / QPSK
Spectrum |u§
Ref Level 0.00 dem Offset 5.40 dB Mode Auto Sweep
SGL Count 100/100
@1 AvgPwr
Limit Ltheck PABS
-10 ddfe—_HPURIOUS | INE ABS PARS
| SPURIOUS_LINE_ABS_
-20 dBm
-30 dBm
-40 dBm
WW&-
_— ] __l
50 dPm W - et o Vet
-60 dBm
-70 dBm
-80 dBm
-90 dBm
Start 30.0 MHz 40006 pts Stop 19.5 GHz
Spurious Emissions
Range Low | Range Up | RBW | Frequency | Power Abs | ALimit
30.000 MHz 1.000 GHz 1.000 MHz 932.86107 MHz -52.06 dBm -39.06 db
1,000 GHz 1.840 GHz 1.000 MHz 1,74282 GHz -52.37 dBm -39.37 db
1,920 GHz 3.000 GHz 1.000 MHz 2,63814 GHz -50.84 dBm -37.84 dB
3.000 GHz 9.000 GHz 1.000 MHz 6,98992 GHz -46.82 dBm -33.82 dB
9,000 GHz 13.000 GHz 1.000 MHz 12.69029 GHz -46.05 dBm -33.05 dB
13,000 GHz 19.500 GHz 1.000 MHz 15.95602 GHz -41.71 dBm -28.71 dB
) ) o
Date: 2R _JUL 2023 15-35-23
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SPORTON LAB.

FCC RF Test Report

Report No. : FG372602A

LTE Band 25/ 5MHz

Lowest Channel / QPSK Middle Channel / QPSK
Spectrum [ spec L
Ref Level 0.00 dBm Offset 5.40 dB Mode Auto Swesp Ref Level 0.00 dBm Offset 5.40 d2 Mode Auto Sweep
SGL Count 100,100 SGL Count 100/100
@1 AvgPwr @1 AvgPwr
Limit Gheck Limit ¢heck PABS
-10 défe —$PURIOUS J INE_ARS PARS -10 déAR—FPURIOUS_| INE_ABS pARS
SPURIOUS_LINE_ABS_ [ SPURTOUS_LINE_ABS_
-20 dém
-30 dBém
-40 dBm
50 dBm
—— PSR RPN RPN e Aoty _M e i U BRI S p
70 dBm
-80 dBm -80 dBm
-90 dBm -0 dBm
Start 30.0 MHz 40006 pts Stop 19.5 GHz Start 30.0 MHz 40006 pts Stop 19.5 GHz
Spurious Emissions Spurious Emissions
Rangelow | Rangeup | RBW | Frequency |  Powerabs | ALimit Range Low | Rangeup | RBW | Frequency |  Powerabs | ALimit
30.000 MHz 1.000 GHz 1.000 MHz 964,37021 MHz -57.20 dBm ~44.20 d& 30.000 MHz 1.000 GHz 1.000 MHz 989,57771 MHz -57.03 dém -44.03 d&
1.000 GHz 1.840 GHz 1.000 MHz 1.83643 GHz -56.73 dBm -43.73 dB 1.000 GHz 1.840 GHz 1.000 MHz 1.83307 GHz -57.16 dBm -44.16 d&
1.920 GHz 3.000 GHz 1.000 MHz 2.95915 GHz -55.78 dBm -42.78 dB 1.820 GHz 3.000 GHz 1.000 MHz 2.95376 GHz -55.88 dBm -42.88 dB
3.000 GHz 9.000 GHz 1.000 MHz 6.74804 GHz -51.67 dBm -38.67 dB 3.000 GHz 9.000 GHz 1.000 MHz 6.91692 GHz -£1.62 dBm -38.62 dB
9.000 GHz 12.000 GHz 1.000 MHz 12.66479 GHz -£3.40 dem -40.40 d& 9.000 GHz 13.000 GHz 1.000 MHz 11.35896 GHz -53.49 dBm -40.49 dB
13.000 GHz 19.500 GHz 1.000 MHz 17.68785 GHz -50.12 dBm -37.12 dB 13.000 GHz 15.500 GHz 1.000 MHz 17.65985 GHz -50.20 dBm -37.20 dB
: 28.JUL.2023 15:4 15 Date: 2B.JUL.Z2023 15:51:13
Highest Channel / QPSK
Spectrum |u§
Ref Level 0.00 dem Offset 5.40 dB Mode Auto Sweep
SGL Count 100/100
@1 AvgPwr
Limit Ltheck PABS
-10 ddfe—_HPURIOUS | INE ABS PARS
| SPURIOUS_LINE_ABS_
-20 dBm
-30 dBm
-40 dBm
-50 dBem
t e it -~ . I Y e |
el P
-70 dBm
-80 dBm
-90 dBm
Start 30.0 MHz 40006 pts Stop 19.5 GHz
Spurious Emissions
Range Low | Range Up | RBW | Frequency | Power Abs | ALimit
30.000 MHz 1.000 GHz 1.000 MHz 950.06247 MHz -56.94 dBm -43.94 db
1,000 GHz 1.840 GHz 1.000 MHz 1,58456 GHz -56.89 dBm -43.89 db
1,920 GHz 3.000 GHz 1.000 MHz 1,92018 GHz -54,53 dBm -41,53 dB
3.000 GHz 9.000 GHz 1.000 MHz 6.,92642 GHz -51.67 dBm -38.67 dB
9,000 GHz 13.000 GHz 1.000 MHz 12.69629 GHz -53.47 dBm -40.47 dB
13,000 GHz 19.500 GHz 1.000 MHz 15.99152 GHz -50.16 dBm -37.16 dB
) ) o
Date: 28 _JUT 2023 Send.nd
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SPORTON LAB.

FCC RF Test Report

Report No. : FG372602A

LTE Band 25/ 10MHz

Lowest Channel / QPSK Middle Channel / QPSK
Spectrum [ spec L
Ref Level 0.00 dBm Offset 5.40 dB Mode Auto Swesp Ref Level 0.00 dBm Offset 5.40 d2 Mode Auto Sweep
SGL Count 100,100 SGL Count 100/100
@1 AvgPwr @1 AvgPwr
Limit Gheck 5 Limit ¢heck PABS
-10 défe —$PURIOUS J INE_ARS PARS -10 déAR—FPURIOUS_| INE_ABS pARS
SPURIOUS_LINE_ABS_ [ SPURTOUS_LINE_ABS_
-20 dém
-30 dBém
-40 dBm
50 dBm
e A P e e N " R e e
i
70 dBm
-80 dBm -80 dBm
-90 dBm -0 dBm
Start 30.0 MHz 40006 pts Stop 19.5 GHz Start 30.0 MHz 40006 pts Stop 19.5 GHz
Spurious Emissions Spurious Emissions
Rangelow | Rangeup | RBW | Frequency |  Powerabs | ALimit Range Low | Rangeup | RBW | Frequency |  Powerabs | ALimit
30.000 MHz 1.000 GHz 1.000 MHz £00.73263 MHz -57.08 dBm -44.08 d& 30.000 MHz 1.000 GHz 1.000 MHz 954, 10040 MHz -57.07 dém -44.07 d&
1.000 GHz 1.840 GHz 1.000 MHz 1.83348 GHz -56.15 dBm -43.15 d8 1.000 GHz 1.840 GHz 1.000 MHz 1.83937 GHz -57.07 dém -44.07 d&
1.920 GHz 3.000 GHz 1.000 MHz 2.51758 GHz -55.60 dBm -42.60 d& 1.820 GHz 3.000 GHz 1.000 MHz 2.49995 GHz -55.90 dBm -42.90 di
3.000 GHz 9.000 GHz 1.000 MHz 6.99802 GHz -51.55 dBm -38.55 dB 3.000 GHz 9.000 GHz 1.000 MHz 6.90192 GHz -£1.70 dBm -38.70 d&
9.000 GHz 12.000 GHz 1.000 MHz 12.66079 GHz -£3.36 dem -40.36 de 9.000 GHz 13.000 GHz 1.000 MHz 11.27797 GHz -£3.52 deém -40.52 de
13.000 GHz 19.500 GHz 1.000 MHz 19.02525 GHz -50.22 dBm -37.22 dB 13.000 GHz 15.500 GHz 1.000 MHz 17.66785 GHz -50.24 dBm -37.24 dB
: 28.JUL.2023 16:03:0 Date: 2B.JUL.Z2023 16:05:33
Highest Channel / QPSK
Spectrum |u§
Ref Level 0.00 dem Offset 5.40 dB Mode Auto Sweep
SGL Count 100/100
@1 AvgPwr
Limit Ltheck PABS
-10 ddfe—_HPURIOUS | INE ABS PARS
| SPURIOUS_LINE_ABS_
-20 dBm
-30 dBm
-40 dBm
-50 dBem
e
N i — ] ™,
el —
-70 dBm
-80 dBm
-90 dBm
Start 30.0 MHz 40006 pts Stop 19.5 GHz
Spurious Emissions
Range Low | Range Up | RBW | Frequency | Power Abs | ALimit
30.000 MHz 1.000 GHz 1.000 MHz 873.23588 MHz -56.94 dBm -43.94 db
1,000 GHz 1.840 GHz 1.000 MHz 1,44015 GHz -57.10 dBm -44.10 db
1,920 GHz 3.000 GHz 1.000 MHz 1,92018 GHz -55.63 dBm -42,63 dB
3.000 GHz 9.000 GHz 1.000 MHz 6.,94092 GHz -51.72 dBm -38.72 dB
9,000 GHz 13.000 GHz 1.000 MHz 12.66479 GHz -53.53 dBm -40.53 dB
13,000 GHz 19.500 GHz 1.000 MHz 17.66239 GHz -50.00 dBm -37.00 dB
) ) o
Date: 2R _JUL 2023 16:08:-25
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SPORTON LAB.

FCC RF Test Report

Report No. : FG372602A

LTE Band 25/ 15MHz

Lowest Channel / QPSK Middle Channel / QPSK
Spectrum [ spec L
Ref Level 0.00 dBm  Offset 5.40 dB Mode Auto Sweep Ref Level 0.00 dBm  Offset 5.40 d@ Mode Auto Sweep
SGL Count 100,100 SGL Count 100/100
@1 AvgPwr @1 AvgPwr
Limit Gheck Limit ¢heck PABS
-10 MR —fPURIOUS_|INE_ABS PARS -10 déAR—FPURIOUS_| INE_ABS pARS
SPURIOUS_LINE_ABS_ | SPURIOUS_LINE_ABS_
-20 dém
-30 dBém
-40 dBm
-50 dBm
M-ww"""‘""ﬂ_ eI e SIS o _.MM"""i P BN Y e e
70 dBm
-80 dBm -80 dBm
-90 dBm -90 dBm
Start 30.0 MHz 40006 pts Stop 19.5 GHz Start 30.0 MHz 40006 pts Stop 19.5 GHz
Spurious Emissions Spurious Emissions
Rangelow | Rangeup | RBW | Frequency |  Powerabs | ALimit Range Low | Rangeup | RBW | Frequency |  Powerabs | ALimit
30.000 MHz 1.000 GHz 1.000 MHz 954.10040 MHz -56.85 dBm -43.85 dB 30.000 MHz 1.000 GHz 1.000 MHz 947.8BB56 MHz -57.00 dBm -44.00 dB
1.000 GHz 1.840 GHz 1.000 MHz 1.8376% GHz -45.63 dBm -32.63 d8 1.000 GHz 1.840 GHz 1.000 MHz 1.75877 GHz -57.04 dBm -44.04 dB
1.920 GHz 3.000 GHz 1.000 MHz 2.61403 GHz -55.86 dBm -42.86 dB 1.920 GHz 3.000 GHz 1.000 MHz 2.62411 GHz -55.86 dém -42.86 dB
3.000 GHz 9.000 GHz 1.000 MHz 6.01502 GHz -E1.61 dBm -38.61 dB 3.000 GHz 9.000 GHz 1.000 MHz £.95342 GHz -51.64 dBm -38.64 dB
9.000 GHz 12.000 GHz 1.000 MHz 12.66829 GHz -£3.52 dém -40.52 d& 9.000 GHz 13.000 GHz 1.000 MHz 11.39145 GHz -£3.438 deém -40.48 dB
13.000 GHz 19.500 GHz 1.000 MHz 15.99252 GHz -50.15 dBm -37.15 dB 13.000 GHz 19.500 GHz 1.000 MHz 15.97702 GHz -50.29 dBm -37.25 dB
: 28.JUL.2023 16:16:21 Date: 2B.JUL.Z2023 16:20:07
Highest Channel / QPSK
Spectrum |u§
Ref Level 0.00 dem Offset 5.40 dB Mode Auto Sweep
SGL Count 100/100
@1 AvgPwr
Limit Ltheck PABS
-10 ddfe—_HPURIOUS | INE ABS PARS
| SPURIOUS_LINE_ABS_
-20 dBm
-30 dBm
-40 dBm
-50 dBm ——|
MM o A PP Tt
| " e
peseomy
-70 dBm
-80 dBm
-90 dBm
Start 30.0 MHz 40006 pts Stop 19.5 GHz
Spurious Emissions
Range Low | Range Up RBW | Frequency Power Abs | ALimit
30.000 MHz 1.000 GHz 1.000 MHz 861.11694 MHz -57.14 dBm -44.14 db
1,000 GHz 1.840 GHz 1.000 MHz 1,72603 GHz -57.04 dBm -44.04 db
1,920 GHz 3.000 GHz 1.000 MHz 1,92090 GHz -47.38 dBm -34,38 dB
3.000 GHz 9.000 GHz 1.000 MHz 5.87801 GHz -51.68 dBm -38.68 dB
9,000 GHz 13.000 GHz 1.000 MHz 12.65479 GHz -53.52 dBm -40.52 dB
13,000 GHz 19.500 GHz 1.000 MHz 15.99602 GHz -50.09 dBm -37.09 dB
) ) o
Date: 28 JUT. 2023 16:2
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SPORTON LAB.

FCC RF Test Report

Report No. : FG372602A

LTE Band 25/ 20MHz

Lowest Channel / QPSK Middle Channel / QPSK
Spectrum [ spec L
Ref Level 0.00 dBm Offset 5.40 dB Mode Auto Swesp Ref Level 0.00 dBm Offset 5.40 d2 Mode Auto Sweep
SGL Count 100,100 SGL Count 100/100
@1 AvgPwr @1 AvgPwr
Limit Gheck Limit ¢heck PABS
-10 défe —$PURIOUS J INE_ARS PARS -10 déAR—FPURIOUS_| INE_ABS pARS
SPURIOUS_LINE_ABS_ [ SPURTOUS_LINE_ABS_
-20 dém
-30 dBém
-40 dBm
50 dBm
e e B PP M e Y e ]l e iy - A P e ey
70 dBm
-80 dBm -80 dBm
-90 dBm -0 dBm
Start 30.0 MHz 40006 pts Stop 19.5 GHz Start 30.0 MHz 40006 pts Stop 19.5 GHz
Spurious Emissions Spurious Emissions
Rangelow | Rangeup | RBW | Frequency |  Powerabs | ALimit Range Low | Rangeup | RBW | Frequency |  Powerabs | ALimit
30.000 MHz 1.000 GHz 1.000 MHz 925.10495 MHz -57.02 dém -44.02 d& 30.000 MHz 1.000 GHz 1.000 MHz 941,10195 MHz -56.89 dém -43.89 dB
1.000 GHz 1.840 GHz 1.000 MHz 1.83348 GHz -46.30 dBm -33.30 d8 1.000 GHz 1.840 GHz 1.000 MHz 1.83559 GHz -51.80 dBm -38.80 d8
1.920 GHz 3.000 GHz 1.000 MHz 2.63742 GHz -55.85 dBm -42.85 dB 1.820 GHz 3.000 GHz 1.000 MHz 2.49023 GHz -55.88 dBm -42.88 dB
3.000 GHz 9.000 GHz 1.000 MHz 6.96542 GHz -51.66 dBm -38.66 dB 3.000 GHz 9.000 GHz 1.000 MHz 6.91142 GHz -51.52 dBm -38.52 dB
9.000 GHz 12.000 GHz 1.000 MHz 12.65779 GHz -£3.53 dem -40.53 d& 9.000 GHz 13.000 GHz 1.000 MHz 12.67179 GHz -53.54 dBm -40.54 d&
13.000 GHz 19.500 GHz 1.000 MHz 15.99252 GHz -50.14 dBm -37.14 dB 13.000 GHz 15.500 GHz 1.000 MHz 15.99702 GHz -50.02 dBm -37.02 dB
: 28.JUL.2023 16:31:20 Date: 2B.JUL.Z2023 16z
Highest Channel / QPSK
Spectrum |u§
Ref Level 0.00 dem Offset 5.40 dB Mode Auto Sweep
SGL Count 100/100
@1 AvgPwr
Limit Ltheck PABS
-10 ddfe—_HPURIOUS | INE ABS PARS
| SPURIOUS_LINE_ABS_
-20 dBm
-30 dBm
-40 dBm
-50 dem — LI P AT
- T L MM b R
agnm
-70 dBm
-80 dBm
-90 dBm
Start 30.0 MHz 40006 pts Stop 19.5 GHz
Spurious Emissions
Range Low | Range Up | RBW | Frequency | Power Abs | ALimit
30.000 MHz 1.000 GHz 1.000 MHz 979.39780 MHz -57.14 dBm -44.14 db
1,000 GHz 1.840 GHz 1.000 MHz 1,71637 GHz -57.09 dBm -44.09 db
1,920 GHz 3.000 GHz 1.000 MHz 1,92306 GHz -52.66 dBm -39.66 dB
3.000 GHz 9.000 GHz 1.000 MHz 6.,93892 GHz -51.58 dBm -38.58 dB
9,000 GHz 13.000 GHz 1.000 MHz 12.64229 GHz -53.35 dBm -40.35 dB
13,000 GHz 19.500 GHz 1.000 MHz 15.95852 GHz -50.06 dBm -37.06 dB
) ) o
Date: 28 _JUT 2023 G:37:08
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saronas. FCC RF Test Report

Report No. : FG372602A

Frequency Stability

Test Conditions LTE Band 25 (QPSK) / Middle Channel Limit
BW 10MHz Note 2.
Temperature Voltage

(°C) (Volt) Deviation Result
(ppm)
50 Normal Voltage 0.0021
40 Normal Voltage 0.0038
30 Normal Voltage 0.0004
20(Ref.) Normal Voltage 0.0000
10 Normal Voltage 0.0029
0 Normal Voltage 0.0032

-10 Normal Voltage 0.0005 PASS
-20 Normal Voltage 0.0026
-30 Normal Voltage 0.0014
20 Maximum Voltage 0.0042
20 Normal Voltage 0.0018
20 Battery End Point 0.0034

Note:

1. Normal Voltage =3.87 V. ; Battery End Point (BEP) =3.5 V. ; Maximum Voltage =4.45 V.

2. Note: The frequency fundamental emissions stay within the authorized frequency block.

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158
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saranis. FCC RF Test Report

Report No. : FG372602A

LTE Band 26_Part 22H

Peak-to-Average Ratio

Mode

Mod.

QPSK

LTE Band 26 / 15MHz

RB Size

Full RB

16QAM

Limit: 13dB

Middle CH

4.52

Full RB

Result

5.51

PASS

LTE Band 26 / 15MHz

Middle Channel / Full RB/ QPSK
(e ) =
el 24.60 dém  Offset 4.60 dB
3048 AQT 2ms @ RBW 20 Mhz
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£-04-
i
1
1B T
(CF 836.5 MHz Mean Pyr + 20.00 dB.
Complementary Cumulative Distribution Function samples: 130000
Mean | Peak | crest | 0% | 1% | o0a% | o.o1% |
Trace 1 22.50 dBm 27.58 dBm 5.08 dB 2.38 d8 3.91 dB 4.52 dB 4.84 dB
) [T )
Middle Channel / Full RB/ 16QAM

Ref Level 24.60 dom  Offset 4.60 db

304 AQT
(o353 view

2ms @ RBW 20 MHz

[@]

=
a. T
™,
0.0
1E4
|
E-04-
1ED i
[CF 836.5 MHz Mean Pwr + 20.00 dB
Complementary Cumulative Distribution Function Samples: 130000
Mean | Peak crest | 0% | 100 | 0a% | o019 |
Trace 1 [ 2144 dem | 27.81 dém 6.17 db 3.01d8 470 dB 5.51dB 5.51db
) W
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26dB Bandwidth
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SPORTON LAB.

FCC RF Test Report

Report

No. : FG372602A

LTE Band 26

Middle Channel / 15MHz / QPSK

Middle Channel / 15MHz / 16QAM

Spectrum 3
Ref Level 24.60 dom  Offset +.60 db = RBW 300 khz Reflevel 24.60 dom  Offset +.60 dé e RBW 300 kHz
o At 30dE SWT 12.6ps @ VBW 1MHz Mode auto FFT o Att 30dE SWT 126ps @ VBW 1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 1Pk Max [0 35k Max
20 dBm- sy MI[1] 15.86 dBm] 20 dam M1[1] 15.24 dBm)
e X e 637.9990 MHez| » LA . 633.9530 MHez|
N A P N LA T4 L o o A
10 dem £ ol ) ] 26.00 dB| 10 dBm SheVaVa ¥ N oS ey 26.00 dB|
f Bw ! 14.236000000 MHZ [ Bw 14625000000 MHZ
od | q factor \ 58.9| o i q factor \ 57.0|
r i }
-10 f w, -10 ~ ¥
. J \
308y N P \J Y . 20 d pl LN 'S
N L AT e af
a0 30
40 di -40 de
50 df -50 i
-60 o -60 di
-70 df 70 df
OF B36.5 MHz 1001 pts Span 30.0 MHz CF 836.5 MHz 1001 pts Span 30.0 MHz
Marker Marker
Type | Ref | Tre | X-value | Y-value | Function | Function Result Type | Ref | Tre | X-value | Y-value | Function | Function Result |
M1 1 837,099 MHz 15.88 dBm ndB down 14,236 MHz M1 1 833,053 MHz 15.24 d8m ndB down 14,625 MHz
T 1 829,337 MHz -10.29 dam nd@ 26.00 d& 1 1 829,187 MHz -11.20 dam nd@ 26.00 d&
T2 1 843,573 MH2 -8.72 dBm Q factor 58.9 T2 1 843,813 MH2 -10.99 dam Q factor 57.0
L )i J - L )i J -

LTE

Middle Channel / 10MHz / QPSK

Middle Channel / 10MHz / 16QAM

Spectrum 3 3
Ref Level 24.60 dom  Offset +.60 db = RBW 300 khz Reflevel 24.60 dom  Offset +.60 dé e RBW 300 kHz
o At 30dE SWT 12.6ps @ VBW 1MHz Mode auto FFT e Att 30dE SWT 126ps @ VBW  1MHz  Mode auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 1Pk Max [0 35k Max
20 dBm- M1[1] 17.90 dBm] 20 dBm 1 MI[1] 16.90 dBm]
RPN 72 ..\ A 637.9990 MHz| - S P P 633.3030 MHz|
10 dBm - - ndB \ 26.00 dB| 10 dBm o e VT - 26.00 dB|
Bw 9.930000000 MHZ| J. Bw A\ 9.830000000 MHZ|
0 Q factor B4.4 D / Q factor \\ a4.9]
Tf N
J 3
-0 10 i T
. . |, |
aen e e -20 ¢ = —
- ~~1
a0 30
40 40 df
50 df -50 i
-60 o -60 di
-70 df 70 df
OF B36.5 MHz 1001 pts Span 20.0 MHz CF 836.5 MHz 1001 pts Span 20.0 MHz
Marker Marker
Type | Ref | Tre | X-value | Y-value | Function | Function Result | Type | Ref | Tre | X-value | Y-value | Function | Function Result |
M1 1 837,099 MHz 17.90 d8m ndB down 9.93 MHz M1 1 833,303 MHz 16.90 dBm ndB down 9.83 MHz
T 1 8316085 MHz -8.06 dam nd2 26.00 d& 1 1 831625 MHz -2.00 dam nd2 26.00 d&
T2 1 841,535 MHz -6.23 dBm Q factor 84.4 T2 1 841,455 MHz -2.07 dBm Q factor 84.9
— ] - — ] -
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